
 

TA Techno
C63.19-201
requiremen
 
 

ology (Shangh
11. The test r
nts as docum

Pre

TA T
No.1

  

HA

Appl

FCC 

Prod

Bran

Mode

Repo

Issue

hai) Co., Ltd. 
results show 
ented in this 

epared by: F

Techn
45, Jintang R

AC TE

icant 

ID  

duct 

nd 

el 

ort No. 

e Date 

tested the ab
that the equip
report.  

Fangying W

ology
Rd, Tangzhe

TEL: +8
FAX: +86-0

 
 

EST R
 
 
 

PCD, LL

2ALJJP

4G LTE

PCD    

P50    

R2111A

Februar
 
 
 

bove equipme
pment tested 

 
Wei Appro

 
y (Shan

n Industry P
86-021-50791
021-5079114

REPO

LC      

P50 

E smart ph

 

  

A1024-H2

ry 17, 202

ent in accorda
is capable of

oved by: Gu

nghai)
ark, Pudong 
1141/2/3 
41/2/3-8000

ORT 

hone

2V1 

22 

ance with the
f demonstrati

angchang F

) Co., L
Shanghai, C

 

e requirement
ng complianc

 
Fan 

Ltd. 
China 

ts in ANSI 
ce with the 



 
       HA

TA Techno
This report sh

1 Test L
1.1 N
1.2. T
1.2 T
1.3 L

2 State
3 Desc
4 Test S

4.1 T
5 Test I

5.1 O
5.1.1 G
5.2 T
5.2.1 T
5.2.2 A
5.2.3 A
5.2.4 H
5.2.5 T
5.3 T
5.4 T

6 T-Coi
6.1 T
6.2 F
6.3 S

7 T-Coi
8 T-Coi
9 Summ
10 Meas
11 Main 
ANNEX A
ANNEX B
ANNEX C
ANNEX D
ANNEX E
 
 
 

AC Test Report 

ology (Shangh
hall not be repr

Laboratory ..
Notes of the 
Test facility .
Testing Loca
Laboratory E
ement of Com
ription of Eq
Specification
Test Specific
Information .
Operational 
General Des
T-Coil Meas
T-coil Measu
AM1D Probe
Audio Magne
Helmholtz C
Test Arch Ph
T-Coil meas
T-Coil Test P
il Performan
T-Coil coupli
Frequency re
Signal qualit
il testing for 
il testing for 
mary Test Re
surement Un
Test Instrum

A: Test Layou
B: Graph Res
C: Probe Cal
D: DAE4 Cal
E: The EUT A

            

hai) Co., Ltd.
roduced except 

..................
Test Repor
..................

ation ...........
Environment
mpliance ....
quipment un
n and Opera
cation .........
..................
Conditions d

scription of T
urements Sy
urement Set
e .................
etic Measur
alibration Co
hantom & Ph
urement poi
Procedueres
nce Requirem
ing field inte
esponse ....
ty ................
WCDMA ...
VoLTE .......
esults.........
ncertainty ...
ments .........
ut ................
sults ...........
ibration Cer
ibration Cer
Appearance

 

            

.            
t in full, without

 Table
...................
rt .................
...................
...................
t ..................
...................
der Test ......

ational Cond
...................
...................
during Test .
Test Proced
ystem Confi
t-up .............
...................
ement Instru
oil (AMCC) .
hone Positio
ints and refe
s .................
ments .........
ensity ...........
...................
...................
...................
...................
...................
...................
...................
...................
...................
rtificate ........
rtificate ........
s and Test C

            

 TA-MB-04-0
t the written ap

e of Con
...................
...................
...................
...................
...................
...................
...................
ditions .........
...................
...................
...................
ures ...........
iguration .....
...................
...................
ument (AMM
...................
oner ............
erence plane
...................
...................
...................
...................
...................
...................
...................
...................
...................
...................
...................
...................
...................
...................
Configuratio

 
           

002H        
pproval of TA Te

ntents 
..................
..................
..................
..................
..................
..................
..................
..................
..................
..................
..................
..................
..................
..................
..................

MI) ..............
..................
..................
e ................
..................
..................
..................
..................
..................
..................
..................
..................
..................
..................
..................
..................
..................
..................
n ................

        Repo

            
echnology (Shan

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

..................

ort No.: R2111A

          Pa
nghai) Co., Ltd. 

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

...................

A1024-H2V1 

age 2 of 72  
       

................ 4

................ 4

................ 4

................ 4

................ 5

................ 6

................ 7

................ 9

................ 9

.............. 10

.............. 10

.............. 10

.............. 10

.............. 10

.............. 13

.............. 14

.............. 15

.............. 15

.............. 16

.............. 17

.............. 19

.............. 19

.............. 19

.............. 20

.............. 21

.............. 22

.............. 24

.............. 28

.............. 29

.............. 30

.............. 31

.............. 63

.............. 66

.............. 71

            

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



 
       HA

TA Techno
This report sh

 

Versi

Rev.

Rev.

Note: 
previo
previo

 

AC Test Report 

ology (Shangh
hall not be repr

on Revisi

.0 Initial i

.1 Update

This revised
ously issued
ously issued

            

hai) Co., Ltd.
roduced except 

ion descrip

issue of repo

e description

d report (Re
d report (Rep
d report and 

            

.            
t in full, without

ption 

ort. 

n. 

eport No. R2
port No. R21
dispose of i

            

 TA-MB-04-0
t the written ap

2111A1024-H
111A1024-H
t accordingl

 
           

002H        
pproval of TA Te

H2V1) super
2). Please d
y. 

        Repo

            
echnology (Shan

Is

January 

February

rsedes and 
discard or de

ort No.: R2111A

          Pa
nghai) Co., Ltd. 

ssue Date 

7, 2022 

y 17, 2022 

replaces the
estroy the 

A1024-H2V1 

age 3 of 72  
       

e 

             



 
       HA

TA Techno
This report sh

1 Test

1.1 Not

This repor

(shangha

conditions

into accou

regulatory

1.2. Tes

FCC (Des

TA Techn
list of test 

A2LA (Ce

TA Techn
Accreditat

1.2 Tes

Compa

Addres

City: 

Post co

Country

Contac

Telepho

Fax: 

Website

E-mail: 

 

AC Test Report 

ology (Shangh
hall not be repr

t Labora

tes of the 

rt shall not b

ai) co., Ltd).

s and modes

unt and are p

y compliance

st facility 

signation nu

ology (Shan
facilities rec

ertificate Nu

ology (Shan
tion to perfo

sting Loca

any: TA

s: No

Sh

ode: 20

y: P. 

t: Fa

one: +8

+8

e: ht

fa

 

            

hai) Co., Ltd.
roduced except 

atory 

Test Repo

be reproduce

The results 

s of operatio

published fo

e of the app

 

umber: CN1

nghai) Co., L
cognized to 

umber: 3857

nghai) Co., L
rm measure

ation 

A Technolog

o.145, Jinta

hanghai 

01201 

 R. China 

an Guangch

86-021-5079

86-021-5079

ttp://www.ta-

nguangchan

            

.            
t in full, without

ort 

ed in full or p

documented

on as describ

or informatio

licable stand

1179, Test F

Ltd. has bee
perform me

7.01) 

Ltd. has bee
ement.  

y (Shangha

ng Rd, Tang

hang 

91141/2/3 

91141/2/3-8

-shanghai.co

ng@ta-shan

            

 TA-MB-04-0
t the written ap

partial, witho

d in this repo

bed herein .

onal purpose

dards stated

Firm Regist

n listed on th
easurements

en listed by A

i) Co., Ltd.

gzhen Indus

000 

om 

nghai.com 

 
           

002H        
pproval of TA Te

out the writte

ort apply on

Measureme

es only. This

d above.  

tration Num

he US Fede
s.  

American As

stry Park, Pu

        Repo

            
echnology (Shan

en approval 

ly to the test

ent Uncertai

 report is wr

mber: 44662

eral Commun

ssociation fo

udong Shang

ort No.: R2111A

          Pa
nghai) Co., Ltd. 

 of TA techn

ted sample, 

nties were n

ritten to supp

26) 

nications Co

or Laborator

ghai, China 

A1024-H2V1 

age 4 of 72  
       

nology 

under the 

not taken 

port 

ommission 

ry 

             



 
       HA

TA Techno
This report sh

1.3 Lab

Temp

Relative

Ground

Ambien
Reflect

 

AC Test Report 

ology (Shangh
hall not be repr

boratory E

perature 

e humidity 

d system res

nt noise is ch
ion of surrou

            

hai) Co., Ltd.
roduced except 

Environme

sistance 

hecked and 
unding objec

            

.            
t in full, without

ent 

found very 
cts is minim

            

 TA-MB-04-0
t the written ap

Min. = 18

Min. = 0%

< 0.5 Ω

low and in c
ized and in 

 
           

002H        
pproval of TA Te

8°C, Max. = 

%, Max. = 8

compliance w
compliance 

        Repo

            
echnology (Shan

28 °C 

0% 

with requirem
with require

ort No.: R2111A

          Pa
nghai) Co., Ltd. 

ment of stan
ement of sta

A1024-H2V1 

age 5 of 72  
       

ndards.
andards.

             



 
       HA

TA Techno
This report sh

2 Stat

Table 2.1:

Date of

Date of

Note:  
1. Wi-F
2. All in
Co., Ltd
Uncerta

 

AC Test Report 

ology (Shangh
hall not be repr

tement o

: T-Coil sign

G

G

WCD

WCD

WCD

LT

LT

LT

f Testing: De

f Sample Re

Fi mode does
dications of 
d. based on 
ainties were 

            

hai) Co., Ltd.
roduced except 

of Compl

nal quality ca

Band 

GSM 850 

SM 1900 

DMA Band II

DMA Band IV

DMA Band V

TE FDD 2 

TE FDD 4 

TE FDD 7 

ecember 29,

eceiving: No

s not suppo
f Pass/Fail in
interpretatio
not taken in

            

.            
t in full, without

iance  

ategories of 

I 

V 

V 

The Tota

 2021 

vember 6, 2

rt voice func
n this report 
ons and/or o
nto account 

            

 TA-MB-04-0
t the written ap

each tested

al T-Coil rat

2021 

ction. 
are opinion

observations
and are pub

 
           

002H        
pproval of TA Te

d Mode 

ing is T4 

s expressed
s of test resu
blished for in

        Repo

            
echnology (Shan

Category 

T4 

T4 

T4 

T4 

T4 

T4 

T4 

T4 

d by TA Tech
ults. Measur
nformational

ort No.: R2111A

          Pa
nghai) Co., Ltd. 

hnology (Sha
rement 
l purposes o

A1024-H2V1 

age 6 of 72  
       

anghai) 

only. 

             



 
       HA

TA Techno
This report sh

3 Des

Client In
Applica
Applica
Manufa

Manufa

General 
Device
EUT St
Model 
IMEI: 
Hardwa
Softwa
Antenn

Power 

Power 

Test M

Operat
Freque
Range(

Battery

Earpho

Note: T
applica

 

AC Test Report 

ology (Shangh
hall not be repr

scription 

nformation 
ant 
ant address
acturer 

acturer add

Technolog
e Type: 
tage 

are Version
are Version 
na Type 

Class: 

Level 

odulation: 

ting 
ency 
(s):  

y 

one 

The EUT is s
nt. 

            

hai) Co., Ltd.
roduced except 

of Equip

PCD
s 1500

SHE

dress
15/F
Hi-Te

gies 
Portable
Product
P50 
R2111A

n V2.0 
PCD_P
Internal
GSM 85
GSM 19
WCDMA
LTE FD
GSM 85
GSM 19
WCDMA
LTE FD
(GSM)G
Mode 
GSM 85
GSM 19
WCDMA
WCDMA
WCDMA
LTE FD
LTE FD
LTE FD
BT 

Manufa
Model: 
Manufa
Model: 

sent from the

            

.            
t in full, without

pment un

D, LLC 
0 Tradeport 
ENZHEN TO
F, Building A
ech Industry

e Device 
tion Unit 

A1024/S01

P50_CLARO
l Antenna 
50: 4 
900: 1 
A Band II/IV

DD Band 2/4
50: level 5
900: level 0
A Band II/IV

DD Band 2/4
GMSK; (WC

50 
900 
A Band II 
A Band IV
A Band V 

DD 2 
DD 4 
DD 7 

Acces
acturer: SHE
P50 

acturer: SHE
P50 

e applicant to

            

 TA-MB-04-0
t the written ap

nder Tes

Drive, Suite
OPWELL TEC
1, Qiaode S
y Park ,Guan

O_CENAM_V

V/V: 3 
4/7: 3 

V/V: All up bi
4/7: max pow
CDMA) QPS

ssory Equip
ENZHEN AN

ENZHEN JU

o TA and the

 
           

002H        
pproval of TA Te

st 

e A, Orlando
CHNOLOGY

Science & Te
ngming new

V2.1_20211

its 
wer 
K; (LTE) QP

Tx (MHz
824 ~ 84
1850 ~ 1
1850 ~ 1
1710 ~ 1
824 ~ 84
1850 ~ 1
1710 ~ 1
2500 ~ 2
2402 ~24

pment 
NCHOR BAT

DEXING TE

e information

        Repo

            
echnology (Shan

. Fl 32824  
Y CO., LTD.

echnology Pa
w district, Sh

227 

PSK, 16QAM
z) 
49 
910 
910 
755 

49 
910 
755 

2570 
480 

TTERY CO.,

ECHNOLOG

n of the EUT

ort No.: R2111A

          Pa
nghai) Co., Ltd. 

  
.     
ark, No.7 Ro
enzhen, Ch

M; 

 LTD. 

GY CO., LTD

T is declared

A1024-H2V1 

age 7 of 72  
       

oad, 
ina.    

D. 

d by the 

             



In

W

B

VO
VD
DT
#:
##
Re
1.

 
       HA

TA Techno
This report sh

Air- 
nterface 

GSM 

WCDMA 

LTE 

Wi-Fi 

Bluetooth 
(BT) 

O= legacy C
D= IP voice 
T= Digital Tr
 Ref Lev in 

#: Ref Lev in
emark: 
 Wi-Fi mode

 

AC Test Report 

ology (Shangh
hall not be repr

Band 
(MHz) 

850 
1900 

GPRS/EGP
Band II 
Band IV
Band V 
HSPA 
FDD 2 
FDD 4 
FDD 7 

2450 

2450 

Cellular Voic
service ove
ransport onl
accordance

n accordanc

e does not s

            

hai) Co., Ltd.
roduced except 

Type

VO 

PRS DT 

VO V 

DT 

VD 

DT 

DT 

ce Service fro
er digital tran
y (no voice)

e with 7.4.2.1
ce with the J

support voice

            

.            
t in full, without

e 
ANSI 

C63.19
tested

Yes

No

Yes

No

Yes

No

No

om Table 7.
nsport. 
) 
1 of ANSI C6
uly 2012 Vo

e function.

            

 TA-MB-04-0
t the written ap

9 
d 

Simult
Transm

Y
BT or

Y
BT or

Y
BT or

Y
GSM, W

LT
Y

GSM, W
LT

1 in 7.4.2.1 

63.19-2011
oLTE interpr

 
           

002H        
pproval of TA Te

taneous
missions

V

Yes  
r Wi-Fi 

Yes  
r Wi-Fi 

Yes  
r Wi-Fi 

Yes 
WCDMA, 
TE 

Yes 
WCDMA, 
TE 
of ANSI C63

etation. 

        Repo

            
echnology (Shan

Voice over 
Digital 

Transport 
OTT 

Capability 

N/A 

No 

N/A 

No 

No 

N/A 

N/A 

3.19-2011 

ort No.: R2111A

          Pa
nghai) Co., Ltd. 

Name of 
Voice 

Service 

# 

# 

Yes## 

N/A 

NA 

A1024-H2V1 

age 8 of 72  
       

Power 
Reductio

No 

No 

No 

No 

No 

            

on

 



 
       HA

TA Techno
This report sh

4 Test

4.1 Tes

The tests 
 

FCC CFR
ANSI C63
KDB 2850
KDB 2850
 

AC Test Report 

ology (Shangh
hall not be repr

t Specifi

st Specific

documented

R47 Part 20.
3.19-2011 
076 D01 HA
076 D02 T-C

            

hai) Co., Ltd.
roduced except 

cation a

cation 

d in this rep

19  

AC Guidanc
Coil Testing

            

.            
t in full, without

nd Opera

ort were per

ce v05 
g v03 

            

 TA-MB-04-0
t the written ap

ational C

rformed in a

 
           

002H        
pproval of TA Te

Condition

accordance w

        Repo

            
echnology (Shan

ns  

with the follo

ort No.: R2111A

          Pa
nghai) Co., Ltd. 

owing:  

A1024-H2V1 

age 9 of 72  
       

             



 
       HA

TA Techno
This report sh

5 Test

5.1 Op

5.1.1 Gen

The phone
holder equ
coincide w
top frame 
is possible
During the
adjusted t
 
A commun
The Abso
the case o
500, at the

5.2 T-C

5.2.1 T-co

These me
is made b
precision 
alignment
controller 
control, an
allow soft
signal am
detection,
performs 
the PC plu
 

AC Test Report 

logy (Shangh
hall not be repr

t Informa

erational 

neral Descr

e was tested
uivalent as f
with the cent

The EUT sh
e by sliding t
e test, the E
to maximum

nication link
lute Radio F
of Band. T-C
e same time

Coil Measu

oil Measure

easurements
by Schmid &
robotics sy

t sensor. Th
systems co

nd are used 
tware manip

mplification; s
 collision d
the convers
ug-in card. 

            

hai) Co., Ltd. 
roduced except 

ation 

Condition

ription of Te

d in all norm
for classic d
ter point of th
hall be move
the complet
UT is select

m level.  

k is set up wi
Frequency C
Coil configur
e the EUT sh

urements 

ement Set-u

s are perform
& Partner E
stem (Stäub
he robot is
ontain the po
to drive the 

pulation of t
signal multip

detection, et
sion from the

            

            
t in full, without

ns during T

est Procedu

mal configura
osimeter me
he area form
ed vertically
te. EUT hold
ted on T-Co

ith a System
Channel Num
rations is me
hall be opera

System C

up 

med using t
ngineering A
bli), robot c

s a six-axis 
ower supply
robot motor

the robot. A
plexing, AD
tc. is conne
e optical into

            

TA-MB-04-00
t the written ap

Test 

ures 

ations for the
easurements
med by the d
y upwards un
der on the ye
il mode, the

m Simulator 
mber (ARFC
easured usin
ated at its m

Configurat

he DASY5 a
AG (SPEAG

controller, In
industrial 

y, robot con
rs. The Stäu
A data acqu
D-conversion
ected to the
o digital ele

 
           

02H         
pproval of TA Te

e ear use. T
s. The acou

dielectric wire
ntil it touche
ellow base p
 LCD backli

(SS) by RF 
CN) is alloca
ng System S

maximum RF

ion 

automated d
G) in Zurich
ntel Core co
robot perfo
troller, teach

ubli Robot is 
isition elect

n, offset mea
e Electro-op
ctric signal 

        Repo

            
echnology (Shan

he EUT is m
stic output o
e and the m
s the frame.

plate of the T
ght is turn o

cable, and a
ted to Ch M

Simulator (S
F output pow

dosimetric a
, Switzerlan
omputer, ne
rming preci
h pendant (
connected t

tronic (DAE)
asurements
ptical coupl
of the DAE 

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

mounted in t
of the EUT s
iddle bar of 
. The fine ad
Test Arch ph
off and volum

a call is esta
iddle respec
S) of CMU2

wer setting. 

assessment 
nd. It consis
ear-field pro
ise moveme
(Joystick) an
to the cell co
) circuit per

s, mechanica
er (EOC). 
and transfe

A1024-H2V1 

ge 10 of 72  
       

he device 
shall 
the arch’s 

djustment 
hantom. 
me is 

ablished. 
ctively in 

200/ CMW 

system. It 
sts of high 
be, probe 
ents. Cell 
nd remote 
ontroller to 
rforms the 
al surface 
The EOC 

ers data to 

             



 
       HA

TA Techno
This report sh

 
The DAE4
and gain-s
unit. Trans
informatio
device inc
used for m
with a buil
 

AC Test Report 

logy (Shangh
hall not be repr

4 consists of
switching m
smission to 

on and an op
cludes two d
mechanical s
lt in VME-bu

            

hai) Co., Ltd. 
roduced except 

Figu

f a highly se
ultiplexer, a 
the PC-card

ptical uplink 
different sens
surface dete
us computer

            

            
t in full, without

ure 1 T-Coil

ensitive elect
fast 16 bit A

d is accompl
for comman
sor systems

ection and pr
r. 

            

TA-MB-04-00
t the written ap

Test Measu

trometer-gra
AD-converte
lished throug
nds and cloc
s for frontal a
robe collisio

 
           

02H         
pproval of TA Te

urement Se

ade preamp
er and a com
gh an optica
ck lines. The
and sidewise
n detection.

        Repo

            
echnology (Shan

et-up 

lifier with au
mmand deco
al downlink f
e mechanica
e probe con
 The robot u

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

uto-zeroing, 
oder and con
for data and
al probe mou
tacts. They 

uses its own

A1024-H2V1 

age 11 of 72  
       

 

a channel 
ntrol logic 
 status 

unting 
are also 
 controller 

             



 
       HA

TA Techno
This report sh

 

AC Test Report 

logy (Shangh
hall not be repr

            

hai) Co., Ltd. 
roduced except 

Figu
 

            

            
t in full, without

ure 2 T-Coil 

            

TA-MB-04-00
t the written ap

Test Measu

 
           

02H         
pproval of TA Te

urement Se

        Repo

            
echnology (Shan

et-up 

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 12 of 72  
       

 

 

             



 
       HA

TA Techno
This report sh

 

5.2.2 AM

The AM1D
6mm in di
symmetric
AMMI with
does not c
probe axis
connector
Specificat
frequency
sensitivity
pre-amplif
dimension
 

AC Test Report 

logy (Shangh
hall not be repr

1D Probe  

D probe is a
ameter inco
c signal pre
h a 48V “pha
carry any si
s is tilted 54
r is at the un
tion 
y range 
y 
fier 
ns 

            

hai) Co., Ltd. 
roduced except 

n active pro
orporating a 
amplifier in 
antom” volta
ignals. It is 
.7 degree fr

nderside of t

0.1 - 20
<-50 d
40 dB,
tip diam

            

            
t in full, without

obe with a si
pickup coil w
the probe i

age supply. 
mounted to 

rom the verti
he probe (ca

0 kHz (RF s
B A/m @ 1 
 symmetric
meter / lengt

Figur

            

TA-MB-04-00
t the written ap

ngle sensor
with its cente
s fed via th
The 7-pin co
the DAE fo

ical, the sen
able hanging

sensitivity <-
kHz 

th: 6 / 290 m

re 3 AM1D P

 
           

02H         
pproval of TA Te

r. It is fully R
er offset 3m
e shielded 
onnector on

or the correc
nsor is appro
g downward

100 dB, fully

mm, sensor a

Probe 

        Repo

            
echnology (Shan

RF-shielded a
mm from the 

symmetric o
n the back in
ct orientation
oximately ve
ds). 

y RF shielde

according to

 

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

and has a ro
tip and the s
output cable
n the axis of 
n of the sen
ertical when 

ed) 

o ANSI-C63

A1024-H2V1 

ge 13 of 72  
       

ounded tip 
sides. The 
e from the 
the probe 

nsor. If the 
the signal 

.19 

             



A

C

C
P

S
D
T
C
D

 
       HA

TA Techno
This report sh

5.2.3 Aud

The Audio
unit, a wav
 

Port descr
Audio Out 

Coil Out 

Coil In 
Probe In 

 
 

 
Sampling ra
Dynamic ran
Test signal g
Calibration 
Dimensions

AC Test Report 

logy (Shangh
hall not be repr

dio Magneti

o Magnetic M
veform gene

ription: 

ate 
nge 
generation 

s 

            

hai) Co., Ltd. 
roduced except 

ic Measure

Measuring In
erator for tes

BNC, 
BNC, 
load 
XLR, 
XLR, 

48 kH
85 dB
User s
Auto-c
482 x 

            

            
t in full, without

ment Instru

nstrument (A
st and calibr

Figure 4

audio signa
test and cal

monitor sign
probe signa

Figure

Hz / 24 bit 
B 
selectable a
calibration / 
65 x 270 m

            

TA-MB-04-00
t the written ap

 

ument (AMM

AMMI) is a d
ration signal

4 AMMI fron

al to the base
libration sign

nal from the 
al and phanto

e 5 AMMI rea

and predefin
full system 
m 

 

 
           

02H         
pproval of TA Te

MI) 

desktop 19-i
ls, and a US

nt panel 

e station sim
nal to the AM

AMCC BNO
om supply to

ar side 

ed (vis PC)
calibration u

        Repo

            
echnology (Shan

nch unit con
SB interface.

mulator, for >
MCC (top co

O connector,
o the probe 

using AMCC

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

ntaining a sa
. 

>500Ohm lo
onnector), fo

, 600 Ohm 
Lemo conn

C with monito

A1024-H2V1 

ge 14 of 72  
       

ampling 

 

 

oad 
or 50Ohm 

ector 

 

or output

             



 
       HA

TA Techno
This report sh

5.2.4 Hel

The Audio
The two h
resistance
permits m

Port descr
Signal 
Coil In 
Coil Monit
Specificat
Dimensio
 

5.2.5 Tes

The Test A
the Phanto
manually t
and valida
The Devic
surface at
the center
 
The Phon
<±0.5 dB.

AC Test Report 

logy (Shangh
hall not be repr

mholtz Cali

o Magnetic C
horizontal co
e is adjusted

monitoring the

ription: 

tor 
tion: 
ons 

st Arch Pha

Arch phanto
om allow the
teaching thr
ation dipoles
ce reference
t the origin o
r, allowing ve

e Positioner
 

            

hai) Co., Ltd. 
roduced except 

ibration Co

Calibration c
oils generat
d by a serie
e current wit

Connecto
BNC 
BNO 

37

ntom & Pho

m should be
e complete s
ree points in
s as well as 
e point is se
of the coord
erication of t

r supports ac

            

            
t in full, without

oil (AMCC)

coil is a Hel
te a homog

es resistor to
th a scale of

Fig

or 

70 x 370 x 1

one Positio

e positioned
setup of all p

n the robot. I
simple teac

et for the EU
dinates, and 
the gap of 0

ccurate and 

            

TA-MB-04-00
t the written ap

mholtz Coil 
eneous mag
o approxima
f 1:10 

gure 6 AMC

Resistan
Typically 
10Ohm±

96 mm, acc

oner 

 horizontally
predefined p
t enables ea
hing of the r
UT at 6.3 m
the “user p

0.5mm while

reliable pos

 
           

02H         
pproval of TA Te

designed fo
gnetic field 

ately 50Ohm

CC 

nce 
50Ohm 

±1% (100mV

cording to AN

y on a stable
phantom pos
asy and wel
robot (Dimen

mm, the Grid
oint \Height 

e the probe is

sitioning of a

        Repo

            
echnology (Shan

or calibration
in the z dir

m, and a shu

 

V correspon

NSI-C63.19 

e surface. Re
sitions and m
l defined po
nsions: 370 
d reference 

Check 0.5 
s positioned

any phone w

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

n of the AM
rection. The 
unt resistor o

ding to 1 A/

eference ma
measuremen
sitioning of t
x 370 x 370
point is on 
mm” is 0.5m

d there. 

with effect on

A1024-H2V1 

ge 15 of 72  
       

1D probe. 
DC input 

of 10Ohm 

m) 

arkings on 
nt grids by 
the phone 

0 mm). 
the upper 

mm above 

 near field 

             



 
       HA

TA Techno
This report sh

5.3 T-C

The follow
orientation
measurem
probe coil
of the prob
1) The ref
normally r
and is def
rest again
2) The me
3) The ref
speaker s
The actua
reference 
4) The me
are optimu
acoustic o
a EUT h
measurem

AC Test Report 

logy (Shangh
hall not be repr

 

Coil measu

wing figure il
n of the prob
ment position
 orientation 
be coil. 
ference plan
rests agains
fined by the

nst the ear. 
easurement 
ference axis
ection (or th

al location o
point. 

easurement 
um with reg
output of the
handset wit
ment axis an

            

hai) Co., Ltd. 
roduced except 

Figu

urement p

lustrates the
be coil; orien
ns is not fixe
and that the

ne is the plan
st the user’s 
e points of th

plane is par
s is normal to
he center of t
f the measu

points may
ard to the re

e EUT and s
th a cente
nd the refere

            

            
t in full, without

ure 7 T-coil 

points and

e standard p
ntation 2 is t
ed. It is reco
e maximum 

nar area tha
ear. It is pa

he receiver-

rallel to, and
o the refere
the hole arra
urement poi

y be located 
equirements
hall be locat

ered receive
ence axis wo

            

TA-MB-04-00
t the written ap

Phantom &

d reference

probe orienta
the transvers
ommended t
level record

at contains th
arallel to the
end of the E

d 10 mm in f
nce plane a
ay); or may 
nt shall be n

where the a
s. However, 
ted in the sa
er and a 
ould coincide

 
           

02H         
pproval of TA Te

& Device Ho

e plane 

ations. Posit
se orientatio
hat a scan o
ed be used 

he highest p
e centerline o
EUT handse

front of, the r
and passes t
be centered
noted in the

axial and ra
the measur

ame half of t
circularly s
e. 

        Repo

            
echnology (Shan

older 

tion 1 is the 
on. The spac
of the WD be
as the readi

point in the a
of the receiv
et, which, in 

reference pl
through the 
d on a secon
e test report 

dial field int
rement poin
the phone as
ymmetrical 

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

 

perpendicu
ce between 
e performed
ing for that o

area of the p
ver area of t
 normal han

lane. 
center of th

ndary inducti
as the mea

ensity meas
ts should be
s the EUT re

magnetic 

A1024-H2V1 

ge 16 of 72  
       

lar 
the 

d for each 
orientation 

phone that 
the phone 
ndset use, 

e receiver 
ive source. 
asurement 

surements 
e near the 
eceiver. In 
field, the 

             



 
       HA

TA Techno
This report sh

5) The re
orientation
6) The me
measurem
7) The act
measurem

Fig

5.4 T-C

The follow
1) Geome
measurem
calibration
maintenan
2) Set the
3) The am
full measu
8.3.2. 
4) The E
perpendic
5) The EU
coaxial ca
parameter
The cente
output, if 
measurem
6) The EU
probe, AM
was pre-m
7) Determ

AC Test Report 

logy (Shangh
hall not be repr

elative spac
ns should be
easurement

ment axis.  
tual location

ment referen

gure 8 Axis

Coil Test P

wing illustr
etry and sign
ment system
n was perfo
nce of the m

e reference d
mbient and te
urement. Th

EUT was po
cular to the f
UT operation
able connect
rs as intend
er sub-grid w
applicable).

ment plane. 
UT’s RF emi
M1D, and by 
measuremen
mined the op

            

hai) Co., Ltd. 
roduced except 

cing of each
e chosen to 
t point for th

n of the mea
nce point. 

s and planes

Proceduer

rate a typica
nal check: s

m, other inst
ormed befor

measuremen
drive level of
est system b
he maximum

ositioned in
field probe. 
n for maximu
tion to the b

ded for the t
was centere
 The EUT a

ssion field w
using of coa

nt to avoid th
ptimal meas

            

            
t in full, without

h measurem
select the o

he axial pos

asurement p

s for EUT a

res  

al test scan
system prob
rumentation
re each set

nt plane usin
f signal voic
background 
m noise leve

n its intende

um rated RF
ase station 
test. The ba

ed over the c
audio output

was eliminat
axial cable c
his possibilit
urement loc

            

TA-MB-04-00
t the written ap

ment orienta
optimal posit
sition is loca

point shall be

audio freque

n over a wire
be alignmen
n, and the p
tup change 

ng the test A
ce defined in
noise (dB A
el must be a

ed test pos

 output pow
simulator at

attery was e
center of the
t was positi

ed from T-c
connection t
ty. 
cations for th

 
           

02H         
pproval of TA Te

ation is not 
tion. 
ated 10 mm 

e noted in te

ency magn

eless comm
nt, proper op
positioning s

to ensure 
Arch. 

 C63.19 per
A/m) was me
at least 10d

sition, acou

wer was conf
t the test cha
nsured to b
e acoustic o
oned tange

oil results by
o a Base Sta

he EUT by 

        Repo

            
echnology (Shan

fixed. The 

from the re

est reports a

etic field m

munications
peration of t
system was 

repeatable 

r 7.4.2.1. 
easured as w
dB below th

ustic output 

figured and c
annel and o
e fully charg

output (also 
nt (as phys

y using a we
ation Simula

following the

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

axial and t

eference pla

and designat

 
measuremen

s device: 
the field pro
confirmed. 
spacing an

well as ABM
e limit of C

point of th

connected b
ther normal 
ged before 
audio band
ically possib

ell RF-shield
ator. One tes

e three step

A1024-H2V1 

ge 17 of 72  
       

two radial 

ane on the 

ted as the 

nts 

obe, probe 
A surface 
nd proper 

2 over the 
C63.19 per 

he device 

by using of 
operating 
each test. 
 magnetic 
ble) to the 

ding of the 
st channel 

ps, coarse 
             



 
       HA

TA Techno
This report sh

resolution
each mea
ABM1 and
the same 
second sc
8) All res
samples 
samples. 
9) At an 
transverse
axis. 
10) Correc
known the
11) In SE
(half-band
shown in t

AC Test Report 

logy (Shangh
hall not be repr

 scan, fine r
asurement lo
d the signal 

happened,
can. 
ults resultin
during this 

optimal po
e and radia

cted for the 
e spectrum o
EMCAD pos
d) and the A
this report. 

            

hai) Co., Ltd. 
roduced except 

resolution sc
ocations, sa
spectrum. T
 just with th

g from a m
window int

oint measu
l longitudina

frequency r
of the input s
stprocessing
-weighting, 

            

            
t in full, without

cans, and po
amples in th
The noise me
he voice sig

measuremen
terval. ABM

rement, the
al orientatio

response aft
signal by us
g, the spec
bandwidth c

            

TA-MB-04-00
t the written ap

oint measure
e measurem
easurement
gnal switche

nt point in a
M values we

e SNR (AB
n, and the 

ter the EUT 
sing a refere
ctral points 
compensate

 
           

02H         
pproval of TA Te

ement, as de
ment window
t was perform
ed off. The 

 T-Coil job 
ere average

BM1/ABM2) 
frequency r

measureme
nce job. 
are in add
d factor (BW

        Repo

            
echnology (Shan

escribed in C
w duration w
med after th
ABM2 was

were calcu
ed over the

was calcu
response wa

ent since the

dition scaled
WC) and tho

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

C63.19 per 7
were evalua
e scan with 

s calculated 

lated from t
e sequence

ulated for a
as measure

e DASY5 sy

d with the 
ose results a

A1024-H2V1 

ge 18 of 72  
       

7.4.4.2. At 
ated to get 

the signal, 
from this 

the signal 
e of there 

axial,radial 
ed in axial 

ystem had 

high-pass 
are final as 

             



 
       HA

TA Techno
This report sh

6 T-Co

In order to
quality con

6.1 T-C

When me
1/3 octave

6.2 Fre

The frequ
shall follow
Hz. The fo
are for tru
has been 

Figure

AC Test Report 

logy (Shangh
hall not be repr

oil Perfo

o be rated 
ntained in th

Coil coupli

asured as s
e band filter 

equency re

ency respon
w the respon
ollowing figu
ue field stren
corrected fr

e 9 Magnetic

            

hai) Co., Ltd. 
roduced except 

ormance 

for T-Coil u
his part. 

ing field in

pecified in A
for all orient

esponse 

nse of the ax
nse curve sp
ures provide
ngth measu
rom the raw 

c field frequ

            

            
t in full, without

Require

se, a EUT 

ntensity 

ANSI C63.19
tations. 

xial compon
pecified in th

e the bounda
rements of t
readings. 

uency resp

            

TA-MB-04-00
t the written ap

ments 

shall meet 

9, the T-Coil

ent of the m
his sub-clau
aries for the 
the T-Coil s

onse for EU

 
           

02H         
pproval of TA Te

the requirem

 signal shall

magnetic field
se, over the
specified fre
ignal. Thus 

UTs with a f

        Repo

            
echnology (Shan

ments for si

l be ≥ –18 d

d, measured
e frequency r
equency. Th
the 6 dB/oc

field ≤ –15 d

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

ignal level a

B (A/m) at 1

d in 1/3 octa
range 300 H
hese respon
ctave probe 

dB (A/m) at

A1024-H2V1 

ge 19 of 72  
       

and signal 

1 kHz, in a 

ave bands, 
Hz to 3000 
nse curves 

response 

 
t 1 kHz 

             



 
       HA

TA Techno
This report sh

Figure 10

6.3 Sig

This part 
RF immun
no immun
mode. So
using the 
 
The worst
mode cate
 
Table 1: T

Cate

Categ

Categ

Categ

Categ

 
 

AC Test Report 

logy (Shangh
hall not be repr

0 Magnetic f

gnal qualit

provides the
nity of the he
nity to an inte
, the only cri
same proce

t signal qual
egory per Ta

T-Coil signa

egory 

gory T1 

gory T2 

gory T3 

gory T4 

            

hai) Co., Ltd. 
roduced except 

field freque

ty 

e signal qua
earing aid is 
erference si
iteria that ca

edure as for 

lity of the tw
able 1 

al quality ca

 

            

            
t in full, without

ency respon

ality requirem
measured i
gnal in the a

an be measu
the audio co

woT-Coil sign

ategories 

[(signal +

            

TA-MB-04-00
t the written ap

nse for EUT
1 kHz 

ment for the 
n T-Coil mo
audio band, 
ured is the R
oupling mod

nal measure

Telepho
WD s

+ noise) – to
0 d

10 d

20 d

>

 
           

02H         
pproval of TA Te

Ts with a fie

intended T-
de. It is assu
which is the

RF immunity 
de and at the

ements shal

one parame
ignal qualit
o – noise ra
B to 10 dB

dB to 20 dB

dB to 30 dB

> 30 dB 

        Repo

            
echnology (Shan

eld that exc

-Coil signal 
umed that a
e intended re
in T-Coil mo

e same leve

l be used to

ters 
ty 
atio in decib

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

eeds –15 d

from a EUT
 hearing aid
eception ba
ode. This is 
els. 

o determine 

bels] 

A1024-H2V1 

ge 20 of 72  
       

 
B(A/m) at 

T. Only the 
d can have 
nd for this 
measured 

the T-Coil 

             



Fre

S

 
       HA

TA Techno
This report sh

 

7 T-Co

1. Codec 
An invest
compariso

Codec Settin

ABM1 (dBA/m

ABM2 (dBA/m

equency Resp

Signal Quality 

 
2. Air Inter
Using the 
 

AC Test Report 

logy (Shangh
hall not be repr

oil testin

investigation
tigation was
on. The AMR

ng AM
12.2k

m) 8.

m) -43

ponse Pa

(dB) 51.

rface Invest
worst case 

            

hai) Co., Ltd. 
roduced except 

ng for WC

n 
s performed
R 12.2kbps 

AMR -NB(k

MR 
kbps

AMR 
7.4kbps

19 9.65 

3.39 -42.48 

ass Pass 

.58 52.13 

igation 
codec to tes

 

            

            
t in full, without

CDMA 

d to determ
setting was 

Codec In

kbps) 

 
s 

AMR 
4.75kbps 2

10.18 

-42.37 

Pass 

52.55 

st low/middl

            

TA-MB-04-00
t the written ap

mine the aud
used for the

nvestigation -

AMR 

AMR 
23.85kbps 15

12.05 

-40.72 

Pass 

52.77 

e/high chan

 
           

02H         
pproval of TA Te

dio codec t
e testing as 

- WCDMA 

-WB(kbps) 

AMR 
5.85kbps

A
6.6

11.76 10

-40.69 -4

Pass P

52.45 51

nels in each

        Repo

            
echnology (Shan

to be used
the worst-ca

OrienAMR 
6kbps

0.99 

z (Ax
0.87

Pass 

1.86 

h band. 

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

 for testing
ase codec. 

ntation Ba

xial): Ban

A1024-H2V1 

ge 21 of 72  
       

g by SNR 

and Chan

nd II 940

            

nnel

00 

 



 
       HA

TA Techno
This report sh

8 T-Co

I. Test set
1. Test set
The gener
VoLTE ove
was used 

 
2. Audio le
According
levels to b
input leve
for speech
VoLTE ove
 

AC Test Report 

logy (Shangh
hall not be repr

oil testin

tup for VoLT
tup 
ral test setu
er IMS T-co
to simulate 

evel setting 
g to the July
be used for 
l. The CMW
h input and 
er IMS conn

            

hai) Co., Ltd. 
roduced except 

ng for Vo

LTE over IMS

p used for V
il measurem
the IP Multi

y 2012 inter
VoLTE ove

W500 base s
full scale le

nection. 
 

            

            
t in full, without

LTE 

S T-coil Tes

VoLTE over 
ment is a CM

media Subs

rpretations b
er IMS T-coi
tation simula

evels resulte

            

TA-MB-04-00
t the written ap

sting 

IMS is show
MW500. The 
system (IMS

by the C63 
il testing, -1
ator was ma

ed in the -16

 
           

02H         
pproval of TA Te

wn below. Th
Data Applic

S) server. 

Committee 
6dBm0 sha

anually conf
6dBm0 spee

        Repo

            
echnology (Shan

he call box u
cation Unit (D

regarding t
all be used f
figured to en
ech input lev

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

used when p
DAU) of the 

the appropr
for the nom
nsure that th
vel to the DU

A1024-H2V1 

ge 22 of 72  
       

performing 
CMW500 

iate audio 
al speech 

he settings 
UT for the 

             



Co

AB

AB

Sign

 
       HA

TA Techno
This report sh

 
II. DUT co
1.Radio co
An invest
testing. Q
 
2.Codec in
An investi
4.75 kbps

odec Settin

BM1 (dBA/m

BM2 (dBA/m

Frequency 
Response 

nal Quality (d

 

Codec S

ABM1 (d

ABM2 (d

Frequency 

Signal Qu

 
3. Air Inter
The worst
LTE B2 at
 

AC Test Report 

logy (Shangh
hall not be repr

onfiguration
onfiguration
igation was 
PSK, 1RB, 0

nvestigation
gation was 
 setting was

g 
WB AMR
23.85kbp

m) 8.67 

m) -35.74

Pass 

dB) 44.41

Setting 

dBA/m) 

dBA/m) 

Response 

ality (dB) 

rface Invest
t case band
t 20MHz is t

            

hai) Co., Ltd. 
roduced except 

n for VoLTE
 investigatio
performed 

0RB offset w

n 
performed to

s used for th

AMR 
R  
ps 

WB AMR 
15.85kbps

9.82 

4 -36.11 

Pass 

 45.93 

EVS 

24.4kbp

8.96 

-36.91

pass 

45.87

igation 
 for each pr
he worst cas

            

            
t in full, without

E over IMS T
on 

to determin
was used fo

o determine
he audio cod

Codec Inve
 

s 
WB AMR

 6.60 kbps

9.04 

-35.49 

Pass 

44.53 

Codec Inve

ps 9.60

9

1 -3

p

 45

robe orienta
se for the Ax

            

TA-MB-04-00
t the written ap

T-coil Testin

ne the modu
r the testing

e the audio c
dec on the C

estigation -
NB AMR

12.2 kbps
N
7

8.03 

-35.53 -

Pass 

43.56 

estigation -

0 kbps 

9.34 

5.87 

ass 

5.21 

ation is addit
xial and Rad

 
           

02H         
pproval of TA Te

ng 

ulation and 
 as the wors

codec to be 
CMW500 for 

VoLTE ove
NB AMR 
7.4kbps

NB A
4.75 

11.86 8.

-31.08 -34

Pass Pa

42.94 42

VoLTE ove

5.9 kbps 

8.72 

-36.91 

pass 

45.63 

tionally teste
dial probe or

        Repo

            
echnology (Shan

RB configu
st-case conf

used for tes
VoLTE over

er IMS 
AMR 
kbps

Orien

07 

z (A
4.5 

ass 

2.57

r IMS 

Orientati

z (Axial

ed on all ba
rientation. 

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

uration to be
figuration. 

sting. The NB
r IMS T-coil 

ntation 
Ba
/B

Axial): 
Ban
20M

on 
Band
/BW 

): 
Band2
20MH

andwidth com

A1024-H2V1 

ge 23 of 72  
       

e used for 

B AMR  
testing. 

and 
BW 

Chan

nd2/ 
MHz

1890

d 
Channe

2/ 
z 

18900

mbination. 

            

nel

00 

el

 



G

Vo

Sp

S

S

N

1

2

 
       HA

TA Techno
This report sh

9 Sum

Mode 

GSM 850 

oice Coder 

eechcodec 

Low 

 

Band 

GSM 850

Voice Code

Speechcodec

PCS 1900

Voice Code

Speechcodec

Note: 

. The LCD ba

2. Signal stren

 
 

AC Test Report 

logy (Shangh
hall not be repr

mmary Te

Channel 
/Frenqucy 

(MHz) 

128/824.2 

190/836.6 

251/848.8 

Chan
/Frequ

(MH
0 

er 

c Low 

251/84

0 

er 

c Low 

661/1

acklight is turn 

gth measurem

            

hai) Co., Ltd. 
roduced except 

est Resu

Probe 
Orientatio

y (Radia

z (Axial)

y (Radia

z (Axial)

y (Radia

z (Axial)

nnel 
ency 

Hz) 

Pro
Orient

48.8
y (Rad

z (Ax

880
y (Rad

z (Ax

off and volum

ment scan plot

 

            

            
t in full, without

ults 

Air Inte

 
on 

ABM1
[dB (A/m

l): -2.15 

): 9.66 

l): -2.22 

): 9.47 

l): -2.24 

): 8.08 

be 
ation 

ABM
[dB (A

dial): -2.2

xial): 8.0

dial): -2.0

xial): 8.1

me is adjusted 

ts are presente

            

TA-MB-04-00
t the written ap

erface Invest

)]
ABM2 

[dB (A/m)] 

-47.63 

-34.95 

-47.09 

-33.86 

-47.03 

-34.24 

M1 
A/m)]

ABM
[dB (A

24  -47.0

8  -34.2

07  -49.8

5  -42.1

to maximum l

ed in Annex B

 
           

02H         
pproval of TA Te

igation 

ABM SNR
(dB) 

45.48 

44.61 

44.87 

43.33 

44.79 

42.32 

M2  
A/m)] 

ABM S
(dB)

03  44.79

24  42.32

88  47.81

14  50.29

level during T-

B. 

        Repo

            
echnology (Shan

Freq. Resp. 
Diff(dB) 

/ 

0.25  

/ 

0.47  

/ 

0.62  

SNR
) 

Freq. 
Resp. 

Diff(dB) 

9 / 

2 0.62  

1 / 

9 0.68  

-Coil testing. 

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

Frenqucy 
Response 

/ 

pass 

/ 

pass 

/ 

pass 

Frequency 
 Response 

T

/ 

Pass 

/ 

Pass 

A1024-H2V1 

ge 24 of 72  
       

Category

T4 

T4 

T4 

T4 

T4 

T4 

T-Rating
Plot
No.

T4 1

T4 2

T4 3

T4 4

            

t
.

 



W

Vo

A

1

A

S

S

N

1

2

 
       HA

TA Techno
This report sh

 

Mode 

WCDMA B2 

oice Coder 

Speech 

AMR NB 

12.2kbps 

 

Band 

WCDMA B

Voice Code

Speech 

AMR NB 12.2

WCDMA B

Voice Code

Speechcodec

AMR 12.2kb

WCDMA B

Voice Code

Speechcodec

AMR 12.2kb

Note: 

. The LCD ba

2. Signal stren

 
 

AC Test Report 

logy (Shangh
hall not be repr

Channel
/Frenqucy

(MHz) 

9262/1852

9400/1880

9538/1907

Chan
/Frequ

(MH
B2 

er 

2kbps 

9400/1

B4 

er 

c Low 

bps 

1413/17

B5 

er 

c Low 

bps 

4183/8

acklight is turn 

gth measurem

            

hai) Co., Ltd. 
roduced except 

 
y 

Prob
Orientat

.4 
y (Radi

z (Axia

0 
y (Radi

z (Axia

.6 
y (Radi

z (Axia

nnel 
ency 

Hz) 

Pro
Orient

1880

y (Rad

z (Ax

732.6

y (Rad

z (Ax

836.6

y (Rad

z (Ax

off and volum

ment scan plot

 

            

            
t in full, without

Air Inte

e  
tion 

ABM1
[dB (A/m

al): 11.03

al): 11.10

al): -2.85

al): 8.19

al): 11.07

al): 10.68

be 
ation 

ABM
[dB (A

dial): -2.8

xial): 8.1

dial): -2.3

xial): 9.5

dial): -2.3

xial): 9.06

me is adjusted 

ts are presente

            

TA-MB-04-00
t the written ap

erface Invest

1 
m)]

ABM2 
[dB (A/m)

3 -43.58

0 -41.33

 -51.33

-43.39

7 -43.83

8 -41.74

M1 
A/m)]

ABM
[dB (A

85  -51.3

9  -43.3

39  -51.5

9  -43.0

33  -52.0

6  -43.4

to maximum l

ed in Annex B

 
           

02H         
pproval of TA Te

igation 

)] 
ABM SNR

(dB) 

54.61

52.43

48.48

51.58
54.90

52.42

M2  
A/m)] 

ABM S
(dB)

33  48.48

39  51.58

50  49.11

06  52.65

05  49.72

48  52.54

level during T-

B. 

        Repo

            
echnology (Shan

R Freq. Resp
Diff(dB) 

/ 

1.93 

/ 

1.30 

/ 

2.00 

SNR
) 

Freq. 
Resp. 

Diff(dB) 

8 / 

8 1.30  

1 / 

5 1.50  

2 / 

4 2.00  

-Coil testing. 

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

p. Frenqucy 
Response 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Frequency 
 Response 

T

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

A1024-H2V1 

ge 25 of 72  
       

Categor

T4 

T4 

T4 

T4 

T4 

T4 

T-Rating
Plot
No.

T4 5

T4 6

T4 7

T4 8

T4 9

T4 10

            

ry 

t
.

 



M

LTE 

Vo

A

C

4.7

L

Vo

 
       HA

TA Techno
This report sh

Mode Ch

FDD B2 

ice NB 

AMR 

odec: 

75kbit/s 

1

 

Mode 

LTE FDD B2 

oice NB AMR 

Codec: 

4.75kbit/s 

 

AC Test Report 

logy (Shangh
hall not be repr

hannel 
Band

(M

8900 
1

1

Channel 

18900 

            

hai) Co., Ltd. 
roduced except 

dwidth 
MHz) 

Orien

20 

(Ax

15 

10 

5 

3 

1.4 

20 

(Ra

15 

10 

5 

3 

1.4 

Bandwidth 
(MHz) 

20 

 

            

            
t in full, without

Air Inte

ntatio
n 

ABM1
[dB 

(A/m)

z  

xial): 

8.07

8.26

8.45

8.53

8.61

8.49

y  

dial): 

7.01

-4.63

-3.78

-3.22

-4.15

-1.69

Modulatio

QPSK

16QAM

            

TA-MB-04-00
t the written ap

erface Invest

1

)]

ABM2 
[dB 

(A/m)] 
-34.5 

-35.32

-36.08

-36.28

-36.66

-37.01

-37.17

3 -51.71

8 -50.02

2 -51.53

5 -54.82

9 -53.47

on
RB 

Size O

1 

1 

1 

50

50

50

100

 

1 

1 

1 

50

50

50

100

 
           

02H         
pproval of TA Te

igation 

Ambient 
Noise 

[dB (A/m)]
R

-58.59 

-58.59 

-58.59 

-58.59 

-58.59 

-58.59 

-59.43 

-59.43 

-59.43 

-59.43 

-59.43 

-59.43 

RB 
Offset

AB
[dB (

0 8
50 8

99 7

0 8

25 8

50 8

0 8

0 8

50 7

99 7

0 7

25 8

50 8

0 8

        Repo

            
echnology (Shan

Frequenc
Response Va

(dB) 
1.40  

1.32  

1.51  

1.26  

1.33  

1.47  

/ 
/ 

/ 

/ 

/ 

/ 

BM1 
(A/m)]

A
[dB

.07 

.24 -

.95 -

.31 -

.53 -

.29 -

.14 -

.10 -

.64 -

.95 -

.25 -

.13 -

.20 -

.27 -

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

cy 
ariation 

S
Qual

4

4

4

4

4

4

4

4

4

4

5

5

ABM2  
B (A/m)]  

S

-34.50 
-35.44 

-36.30 

-37.26 

-36.36 

-36.87 

-37.09 

-35.90 

-36.87 

-37.28 

-37.21 

-36.58 

-36.98 

-37.15 

A1024-H2V1 

ge 26 of 72  
       

ignal 
lity (dB)

T-Ra

42.57 T

43.58 T

44.53 T

44.81 T

45.27  T

45.5 T

44.18 T

47.08 T

46.24 T

48.31 T

50.67 T

51.78 T

Signal Quality
(dB) 

42.57 
43.68 

44.25 

45.57 

44.89 

45.16 

45.23 

44.00 

44.51 

45.23 

44.46 

44.71 

45.18 

45.42 

            

ating

T4 

T4 

T4 

T4 

T4 

T4 

T4 

T4 

T4 

T4 

T4 

T4 

y 

 



 
       HA

TA Techno
This report sh

 

Mode 

LTE FDD B2

Voice NB AM

Codec: 

4.75kbit/s 

LTE FDD B2

Voice NB AM

Codec: 

4.75kbit/s 

 

Band 

LTE FDD 

Voice NB A

Codec: 4.75k

LTE FDD 

Voice NB A

Codec: 4.75k

LTE FDD 

Voice NB A

Codec: 4.75k

Note: 

1. The LCD b

2. Signal stren

 

AC Test Report 

logy (Shangh
hall not be repr

Chann
/Frenqucy

2 

R 

18700/1

(QPSK_20

B_0offs

18900/1

(QPSK_20

B_0offs

19100/1

(QPSK_20

B_0offs

2 

R 
18900/1

(16QAM_2

B_0offs

Cha
/Frequ

(MH
B2 

AMR 

kbit/s 

18900

(QPSK

1RB_0

B4 

AMR 

kbit/s 

20175/

(QPSK

1RB_0

B7 

AMR 

kbit/s 

21100

(QPSK

1RB_0

acklight is turn

ngth measure

            

hai) Co., Ltd. 
roduced except 

nel 
y(MHz) 

Pr
Orien

860 

0M_1R

set) 

y (Ra

z (A

880 

0M_1R

set) 

y (Ra

z (A

900 

0M_1R

set) 

y (Ra

z (A

880 

0M_1R

set) 

y (Ra

z (A

nnel 
uency 
Hz) 

Pro
Orien

0/1880 

K_20M_

0offset) 

y (Ra

z (Ax

/1732.5 

K_20M_

0offset) 

y (Ra

z (Ax

0/2535 

K_20M_

0offset) 

y (Ra

z (Ax

n off and volum

ement scan plo

            

            
t in full, without

robe  
ntation 

AB
[dB (A

adial): -4.

Axial): 9.3

adial): 7.0

Axial): 8.0

adial): -3.

Axial): 5.5

adial): -4.

Axial): 8.

obe 
ntation 

ABM
[dB (A

adial): 7.0

xial): 8.0

adial): -3.7

xial): 8.3

adial): -5.1

xial): 7.0

me is adjusted

ots are presen

            

TA-MB-04-00
t the written ap

M1 
A/m)]

ABM
[dB (A

56  -49.0

38  -33.4

01  -37.1

07  -34.5

41  -49.3

51  -37.1

13  -47.8

10  -35.9

M1 
A/m)]

ABM
[dB (A

01  -37.1

07  -34.5

75  -49.1

37  -35.9

19  -47.9

06  -35.3

d to maximum

nted in Annex 

 
           

02H         
pproval of TA Te

M2 
A/m)]

ABM SN
(dB)

02 44.46

44 42.82

17 44.18

50 42.57

37 45.96

17 42.68

82 43.69

90 44.00

M2 
A/m)]

ABM SN
(dB)

17 44.18

50 42.57

16 45.41

99 44.36

96 42.77

30 42.36

m level during T

B. 

        Repo

            
echnology (Shan

NR
Freq. 
Resp. 

Diff(dB)
6 / 

2 2.00  

8 / 

7 1.40  

6 / 

8 0.90  

9 / 

0 0.82  

NR
Freq. 
Resp. 

Diff(dB) 

8 / 

7 1.40  

 / 

6 0.60  

7 / 

6 0.50  

T-Coil testing. 

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

) 

Frequency
Response

/ 

pass 

/ 

pass 

/ 

pass 

/ 

pass 

Frequency 
 Response 

T

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

A1024-H2V1 

ge 27 of 72  
       

y 
e 

T-Rating

T4 

T4 

T4 

T4 

T4 

T4 

T4 

T4 

T-Rating
Plot
No.

T4 11

T4 12

T4 13

T4 14

T4 15

T4 16

             



Prob
Refe

AMC

AMC

Prob

durin

Nois

Freq

Prob
Rep

Line

Ran

Acou

Prob

Spec

Integ

Field

Test
Ref.

Resp

Pos
Prob

Phan

EUT

Exte
RF I

Test

Com

Expa

 
       HA

TA Techno
This report sh

10 Mea

Measureme

Error source 

be Sensitivity
erence Level 

CC Geometry 

CC Current 

be Positioning

ng Calibration

se Contribution

quency Slope 

be System 
eatability / Dri

earity / Dynam

ge 

ustic Noise 

be Angle 

ctral Processi

gration Time 

d Distribution 

t Signal 
Signal Spectr

ponse 

itioning 
be Positioning

ntom Thicknes

T Positioning 

ernal Contrib
nterference 

t Signal Variat

mbined Std. Un

anded Std. Un

 

AC Test Report 

logy (Shangh
hall not be repr

asureme

ent uncertain

Type 

y 
B 

B 

B 

 

 
B 

n B 

B 

ift B 

mic 
B 

B 

B 

ng B 

B 

B 

al 
B 

 B 

ss B 

B 

utions 
B 

tion B 

ncertainty (AB

ncertainty 

            

hai) Co., Ltd. 
roduced except 

nt Uncer

nty evaluation

Uncertainty

Value ai 

(%) 

3.0  

0.4  

0.6  

0.1  

0.7  

5.9  

1.0  

0.6  

1.0  

2.3  

0.9  

0.6  

0.2  

0.6  

1.9  

0.9  

1.9  

0.0  

2.0  

BM Field) 

            

            
t in full, without

rtainty 

n template fo

y 
Prob. 

Dist. 

N 

R 

R 

R 

R 

R 

R 

R 

R 

R 

R 

N 

R 

R 

R 

R 

R 

R 

R 

            

TA-MB-04-00
t the written ap

r DUT HAC T

k A

1 1

1.732 1

1.732 1

1.732 1

1.732 0.

1.732 0.

1.732 1

1.732 1

1.732 0.

1.732 1

1.732 1

1 1

1.732 1

1.732 0

1.732 1

1.732 1

1.732 1

1.732 1

1.732 1

 
           

02H         
pproval of TA Te

T-Coil test 

ABM1ci ABM

1 

1 

1 

1 

0143 1 

1 1 

1 

1 

1 1 

1 

1 

5 

1 

1 

1 

1 

1 

0.3

1 

        Repo

            
echnology (Shan

M2ci

Std. U

ABM

(± %

3.0  

0.2  

0.3  

0.1  

0.0  

0.3  

0.6  

0.3  

0.1  

1.3  

0.5  

0.6  

0.1  

0.0  

1.1  

0.5  

1.1  

0.0  

1.2  

4.0  
8.0  

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

nc. 

M1 

%) 

Std. U

ABM

(± %

3.0  

0.2  

0.3  

0.1  

0.4  

3.4  

0.6  

0.3  

0.6  

1.3  

0.5  

3.0  

0.1  

0.3  

1.1  

0.5  

1.1  

0.0  

1.2  

6.1  
12.2  

A1024-H2V1 

ge 28 of 72  
       

Unc. 

M2 

%) 

Degre

freedo

Veff o

∞ 

∞ 

∞ 

∞ 

∞ 

∞ 

∞ 

∞ 

∞ 

∞ 

∞ 

∞ 

∞ 

∞ 

∞ 

∞ 

∞ 

∞ 

∞ 

  

  

            

ee of  

om 

r vi 

 



C

 
       HA

TA Techno
This report sh

11 Mai

 

Nam

Audio Mag
Field P

DA

Universa
Communica

Audio Ma
Calibratio

Hygrotherm

HAC Ph

DA

Software 

 
 
 
 
 
 
 
 
 
 
 
 

AC Test Report 

logy (Shangh
hall not be repr

n Test In

me 

gnetic 1D 
Probe 

AE 

al Radio 
tion Tester 
agnetic 
on Coil 

mograph 

hantom 

C 

for Test 

            

hai) Co., Ltd. 
roduced except 

nstrumen

Manufac

SPEA

SPEA

R&S

SPEA

Anyme

SPEA

Sound De

Spea

            

            
t in full, without

nts  

cturer 

AG 

AG 

S C

AG 

etr 

AG 
SD

evices U

ag 

*****END

            

TA-MB-04-00
t the written ap

Type 

AM1DV3 

DAE4 

CMW 500

AMCC 

NT-311 

D HAC P01 
BB 

USBPre 2

DASY5 

D OF REPO
 

 
           

02H         
pproval of TA Te

Serial N

308

164

1467

110

20150

111

HB14201

/

ORT ***** 

        Repo

            
echnology (Shan

umber L

82 20

48 20

734 20

01 

0731 20

7 

183010

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

Last Cal. 

021-02-23 

021-05-17 

021-05-15 

/ 

021-05-18 

/ 

/ 

/ 

A1024-H2V1 

ge 29 of 72  
       

Cal. Due 
Date 

2022-02-22

2022-05-16

2022-05-14

/ 

2022-05-17

/ 

/ 

/ 

            

2

6

4

7

 



 
       HA

TA Techno
This report sh

ANNEX

AC Test Report 

logy (Shangh
hall not be repr

X A: Test 

            

hai) Co., Ltd. 
roduced except 

Layout 

Pi

            

            
t in full, without

cture 1: HA

            

TA-MB-04-00
t the written ap

AC T-Coil Sy

 
           

02H         
pproval of TA Te

ystem Layo

        Repo

            
echnology (Shan

out 

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 30 of 72  
       

 

             



 
       HA

TA Techno
This report sh

ANNEX

Plot 1 T-
Date: 202
Communi
Cycle: 1:8
Medium p
Ambient T
Phantom 
DASY5 C
Sensor-Su
Probe: AM
Electronic
Phantom: 
Measurem
 
GSM850 
SNR(x,y,z
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
ABM1/AB
ABM1 com
BWC Fac
Location: 

AC Test Report 

logy (Shangh
hall not be repr

X B: Grap

-Coil GSM
1/12/29 
cation Syste

8.69961 
parameters u
Temperature
section: TCo
onfiguration
urface: 0mm

M1DV3 - 308
cs: DAE4 Sn

HAC Test A
ment SW: DA

HAC_TCo
z) (13x13x1)
pe: Audio Fi
ain: 33.76 
Window Sta
Window Len
lied: 0.17 dB
eference Po

M2 = 44.79 
mp = -2.24 d
tor = 0.17 d
-8.3, 4.2, 3.

            

hai) Co., Ltd. 
roduced except 

ph Resul

M 850 Y tra

em: UID 100

used: σ = 0 S
e:22.3 ℃      
oil Section  

n: 
m (Mechanic
82; Calibrate
n1648; Calib
Arch with AM
ASY52, Vers

il_WD_Emi
): Measurem
le (.wav) 48

art: 300ms 
ngth: 1000m
B 
int: 0, 0, -6.3

dB 
dBA/m 
B 
7 mm 

            

            
t in full, without

lts  

ansversal

021 - DAC, G

S/m, εr = 1; 
   Liquid Te

cal Surface D
ed: 2021/2/2
brated: 2021
MCC; Type: S
sion 52.10 (

ission/Gene
ment grid: dx
k_voice_1kH

ms 

3 mm 

            

TA-MB-04-00
t the written ap

GSM-FDD (

ρ = 1 kg/m3

emperature: 

Detection)
23 
/5/17 
SD HAC P0
4); SEMCAD

eral Scans
x=10mm, dy
Hz_1s.wav

  

 
           

02H         
pproval of TA Te

TDMA, GMS

3  
21.5℃ 

1 BA 
D X Version

s/y (transv
y=10mm 

        Repo

            
echnology (Shan

SK); Freque

 14.6.14 (74

versal) 4.2m

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

ency: 848.6 

483)  

mm 50 x 

A1024-H2V1 

ge 31 of 72  
       

MHz;Duty 

50/ABM 

             



 
       HA

TA Techno
This report sh

 
 

AC Test Report 

logy (Shangh
hall not be repr

0 dB = 1

            

hai) Co., Ltd. 
roduced except 

173.6 = 44.7

 

            

            
t in full, without

79 dB 

            

TA-MB-04-00
t the written ap

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 32 of 72  
       

             



 
       HA

TA Techno
This report sh

Plot 2 T-
Date: 202
Communi
Cycle: 1:8
Medium p
Ambient T
Phantom 
DASY5 C
Sensor-Su
Probe: AM
Electronic
Phantom: 
Measurem
 
GSM850 
(13x13x1)
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
ABM1/AB
ABM1 com
BWC Fac
Location: 
 
GSM850 H
Resp(x,y,
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
Diff = 0.62
BWC Fac
Location: 

AC Test Report 

logy (Shangh
hall not be repr

-Coil GSM
1/12/29 
cation Syste

8.69961 
parameters u
Temperature
section: TCo
onfiguration
urface: 0mm

M1DV3 - 308
cs: DAE4 Sn

HAC Test A
ment SW: DA

HAC_TCoi
): Measurem
pe: Audio Fi
ain: 33.76 
Window Sta
Window Len
lied: 0.17 dB
eference Po

M2 = 42.32 
mp = 8.08 d
tor = 0.17 d
-8.3, -8.3, 3

HAC_TCoil
z,f) (1x1x1)
pe: Audio Fi
ain: 66.12 
Window Sta
Window Len
lied: 10.81 d
eference Po

2 dB 
tor = 10.81 d
-8.3, -8.3, 3

            

hai) Co., Ltd. 
roduced except 

M 850 Z Ax

em: UID 100

used: σ = 0 S
e:22.3 ℃      
oil Section  

n: 
m (Mechanic
82; Calibrate
n1648; Calib
Arch with AM
ASY52, Vers

l_WD_Emis
ment grid: dx
le (.wav) 48

art: 300ms 
ngth: 1000m
B 
int: 0, 0, -6.3

dB 
BA/m 
B 
.7 mm 

_WD_Emis
): Measurem
le (.wav) 48

art: 300ms 
ngth: 2000m
dB 
int: 0, 0, -6.3

dB 
.7 mm 

            

            
t in full, without

xial 

021 - DAC, G

S/m, εr = 1; 
   Liquid Te

cal Surface D
ed: 2021/2/2
brated: 2021
MCC; Type: S
sion 52.10 (

ssion/Gene
x=10mm, dy
k_voice_1kH

ms 

3 mm 

ssion/Gener
ment grid: dx
k_voice_300

ms 

3 mm 

            

TA-MB-04-00
t the written ap

GSM-FDD (

ρ = 1 kg/m3

emperature: 

Detection)
23 
/5/17 
SD HAC P0
4); SEMCAD

ral Scans/z
y=10mm 
Hz_1s.wav

  

ral Scans/z 
x=10mm, dy
0-3000_2s.w

  

 
           

02H         
pproval of TA Te

TDMA, GMS

3  
21.5℃ 

1 BA 
D X Version

z (axial) 4.

(axial) wide
y=10mm 
wav 

        Repo

            
echnology (Shan

SK); Freque

 14.6.14 (74

2mm 50 x 

eband at be

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

ency: 848.6 

483)  

50/ABM S

est S/N/ABM

A1024-H2V1 

ge 33 of 72  
       

MHz;Duty 

SNR(x,y,z) 

M Freq 

             



 
       HA

TA Techno
This report sh

 

AC Test Report 

logy (Shangh
hall not be repr

0 dB = 1

            

hai) Co., Ltd. 
roduced except 

130.6 = 42.3

            

            
t in full, without

32 dB 

            

TA-MB-04-00
t the written ap

 

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 34 of 72  
       

 

             



 
       HA

TA Techno
This report sh

Plot 3 T-
Date: 202
Communi
MHz;Duty
Medium p
Ambient T
Phantom 
DASY5 C
Sensor-Su
Probe: AM
Electronic
Phantom: 
Measurem
 
GSM1900
SNR(x,y,z
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
ABM1/AB
ABM1 com
BWC Fac
Location: 

AC Test Report 

logy (Shangh
hall not be repr

-Coil GSM
1/12/29 
cation Syst

y Cycle: 1:8.
parameters u
Temperature
section: TCo
onfiguration
urface: 0mm

M1DV3 - 308
cs: DAE4 Sn

HAC Test A
ment SW: DA

0 HAC_TCo
z) (13x13x1)
pe: Audio Fi
ain: 33.76 
Window Sta
Window Len
lied: 0.16 dB
eference Po

M2 = 47.81 
mp = -2.07 d
tor = 0.16 d
-8.3, 4.2, 3.

            

hai) Co., Ltd. 
roduced except 

M 1900 Y tr

tem: UID 1
69961 
used: σ = 0 S
e:22.3 ℃      
oil Section  

n: 
m (Mechanic
82; Calibrate
n1648; Calib
Arch with AM
ASY52, Vers

oil_WD_Em
): Measurem
le (.wav) 48

art: 300ms 
ngth: 1000m
B 
int: 0, 0, -6.3

dB 
dBA/m 
B 
7 mm 

            

            
t in full, without

ransversa

10021 - DA

S/m, εr = 1; 
   Liquid Te

cal Surface D
ed: 2021/2/2
brated: 2021
MCC; Type: S
sion 52.10 (

mission/Gen
ment grid: dx
k_voice_1kH

ms 

3 mm 

            

TA-MB-04-00
t the written ap

l 

AC, GSM-F

ρ = 1 kg/m3

emperature: 

Detection)
23 
/5/17 
SD HAC P0
4); SEMCAD

neral Scan
x=10mm, dy
Hz_1s.wav

  

 
           

02H         
pproval of TA Te

FDD (TDMA

3  
21.5℃ 

1 BA 
D X Version

ns/y (transv
y=10mm 

        Repo

            
echnology (Shan

A, GMSK);

 14.6.14 (74

versal) 4.2

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

 Frequency

483)  

2mm 50 x 

A1024-H2V1 

ge 35 of 72  
       

y: 1909.8 

50/ABM 

             



 
       HA

TA Techno
This report sh

 
 

AC Test Report 

logy (Shangh
hall not be repr

0 dB = 2

            

hai) Co., Ltd. 
roduced except 

245.8 = 47.8

 

            

            
t in full, without

81 dB 

            

TA-MB-04-00
t the written ap

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 36 of 72  
       

             



 
       HA

TA Techno
This report sh

Plot 4 T-
Date: 202
Communi
MHz;Duty
Medium p
Ambient T
Phantom 
DASY5 C
Sensor-Su
Probe: AM
Electronic
Phantom: 
Measurem
 
GSM1900
(13x13x1)
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
ABM1/AB
ABM1 com
BWC Fac
Location: 
 
GSM1900
Resp(x,y,
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
Diff = 0.68
BWC Fac
Location: 

AC Test Report 

logy (Shangh
hall not be repr

-Coil GSM
1/12/29 
cation Syst

y Cycle: 1:8.
parameters u
Temperature
section: TCo
onfiguration
urface: 0mm

M1DV3 - 308
cs: DAE4 Sn

HAC Test A
ment SW: DA

0 HAC_TCo
): Measurem
pe: Audio Fi
ain: 33.76 
Window Sta
Window Len
lied: 0.16 dB
eference Po

M2 = 50.29 
mp = 8.15 d
tor = 0.16 d
-8.3, -8.3, 3

0 HAC_TCo
z,f) (1x1x1)
pe: Audio Fi
ain: 66.12 
Window Sta
Window Len
lied: 10.81 d
eference Po

8 dB 
tor = 10.81 d
-8.3, -8.3, 3

            

hai) Co., Ltd. 
roduced except 

M 1900 Z Ax

tem: UID 1
69961 
used: σ = 0 S
e:22.3 ℃      
oil Section  

n: 
m (Mechanic
82; Calibrate
n1648; Calib
Arch with AM
ASY52, Vers

oil_WD_Em
ment grid: dx
le (.wav) 48

art: 300ms 
ngth: 1000m
B 
int: 0, 0, -6.3

dB 
BA/m 
B 
.7 mm 

il_WD_Emi
): Measurem
le (.wav) 48

art: 300ms 
ngth: 2000m
dB 
int: 0, 0, -6.3

dB 
.7 mm 

            

            
t in full, without

xial  

10021 - DA

S/m, εr = 1; 
   Liquid Te

cal Surface D
ed: 2021/2/2
brated: 2021
MCC; Type: S
sion 52.10 (

ission/Gene
x=10mm, dy
k_voice_1kH

ms 

3 mm 

ission/Gene
ment grid: dx
k_voice_300

ms 

3 mm 

            

TA-MB-04-00
t the written ap

AC, GSM-F

ρ = 1 kg/m3

emperature: 

Detection)
23 
/5/17 
SD HAC P0
4); SEMCAD

eral Scans
y=10mm 
Hz_1s.wav

  

eral Scans/z
x=10mm, dy
0-3000_2s.w

  

 
           

02H         
pproval of TA Te

FDD (TDMA

3  
21.5℃ 

1 BA 
D X Version

/z (axial) 4

z (axial) wid
y=10mm 
wav 

        Repo

            
echnology (Shan

A, GMSK);

 14.6.14 (74

4.2mm 50 x

deband at b

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

 Frequency

483)  

x 50/ABM S

best S/N/AB

A1024-H2V1 

ge 37 of 72  
       

y: 1909.8 

SNR(x,y,z) 

BM Freq 

             



 
       HA

TA Techno
This report sh

AC Test Report 

logy (Shangh
hall not be repr

0 dB = 3

            

hai) Co., Ltd. 
roduced except 

327.0 = 50.2

            

            
t in full, without

29 dB 

            

TA-MB-04-00
t the written ap

 

 

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 38 of 72  
       

 

             



 
       HA

TA Techno
This report sh

 
Plot 5 T-
Date: 202
Communi
Cycle: 1:1
Medium p
Ambient T
Phantom 
DASY5 C
Sensor-Su
Probe: AM
Electronic
Phantom: 
Measurem
 
WCDMA 
SNR(x,y,z
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
ABM1/AB
ABM1 com
BWC Fac
Location: 

AC Test Report 

logy (Shangh
hall not be repr

-Coil WCD
1/12/29 
cation Syst
.95434 

parameters u
Temperature
section: TCo
onfiguration
urface: 0mm

M1DV3 - 308
cs: DAE4 Sn

HAC Test A
ment SW: DA

B2 HAC_T
z) (13x13x1)
pe: Audio Fi
ain: 33.76 
Window Sta
Window Len
lied: 0.16 dB
eference Po

M2 = 48.48 
mp = -2.85 d
tor = 0.16 d
-12.5, 4.2, 3

            

hai) Co., Ltd. 
roduced except 

DMA Band

em: UID 10

used: σ = 0 S
e:22.3 ℃      
oil Section  

n: 
m (Mechanic
82; Calibrate
n1648; Calib
Arch with AM
ASY52, Vers

TCoil_WD_E
): Measurem
le (.wav) 48

art: 300ms 
ngth: 1000m
B 
int: 0, 0, -6.3

dB 
dBA/m 
B 
3.7 mm 

            

            
t in full, without

 II Y trans

0011 - CAB

S/m, εr = 1; 
   Liquid Te

cal Surface D
ed: 2021/2/2
brated: 2021
MCC; Type: S
sion 52.10 (

Emission/G
ment grid: dx
k_voice_1kH

ms 

3 mm 

            

TA-MB-04-00
t the written ap

versal 

B, UMTS-FD

ρ = 1 kg/m3

emperature: 

Detection)
23 
/5/17 
SD HAC P0
4); SEMCAD

General Sca
x=10mm, dy
Hz_1s.wav

  

 
           

02H         
pproval of TA Te

DD (WCDM

3  
21.5℃ 

1 BA 
D X Version

ans/y (tran
y=10mm 

        Repo

            
echnology (Shan

MA); Freque

 14.6.14 (74

sversal) 4.

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

ncy: 1880 

483)  

.2mm 50 x

A1024-H2V1 

ge 39 of 72  
       

MHz;Duty 

x 50/ABM 

             



 
       HA

TA Techno
This report sh

 

AC Test Report 

logy (Shangh
hall not be repr

0 dB = 2

            

hai) Co., Ltd. 
roduced except 

265.4 = 48.4

 

            

            
t in full, without

48 dB 

            

TA-MB-04-00
t the written ap

 

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 40 of 72  
       

             



 
       HA

TA Techno
This report sh

Plot 6 T-
Date: 202
Communi
Cycle: 1:1
Medium p
Ambient T
Phantom 
DASY5 C
Sensor-Su
Probe: AM
Electronic
Phantom: 
Measurem
 
WCDMA 
(13x13x1)
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
ABM1/AB
ABM1 com
BWC Fac
Location: 
 
WCDMA B
Resp(x,y,
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
Diff = 1.3 
BWC Fac
Location: 

AC Test Report 

logy (Shangh
hall not be repr

-Coil WCD
1/12/29 
cation Syst
.95434 

parameters u
Temperature
section: TCo
onfiguration
urface: 0mm

M1DV3 - 308
cs: DAE4 Sn

HAC Test A
ment SW: DA

B2 HAC_TC
): Measurem
pe: Audio Fi
ain: 33.76 
Window Sta
Window Len
lied: 0.16 dB
eference Po

M2 = 51.58 
mp = 8.19 d
tor = 0.16 d
-8.3, -8.3, 3

B2 HAC_TC
z,f) (1x1x1)
pe: Audio Fi
ain: 66.12 
Window Sta
Window Len
lied: 10.81 d
eference Po

dB 
tor = 10.81 d
-8.3, -8.3, 3

            

hai) Co., Ltd. 
roduced except 

DMA Band

em: UID 10

used: σ = 0 S
e:22.3 ℃      
oil Section  

n: 
m (Mechanic
82; Calibrate
n1648; Calib
Arch with AM
ASY52, Vers

Coil_WD_E
ment grid: dx
le (.wav) 48

art: 300ms 
ngth: 1000m
B 
int: 0, 0, -6.3

dB 
BA/m 
B 
.7 mm 

Coil_WD_Em
): Measurem
le (.wav) 48

art: 300ms 
ngth: 2000m
dB 
int: 0, 0, -6.3

dB 
.7 mm 

            

            
t in full, without

 II Z Axial

0011 - CAB

S/m, εr = 1; 
   Liquid Te

cal Surface D
ed: 2021/2/2
brated: 2021
MCC; Type: S
sion 52.10 (

mission/Ge
x=10mm, dy
k_voice_1kH

ms 

3 mm 

mission/Ge
ment grid: dx
k_voice_300

ms 

3 mm 

            

TA-MB-04-00
t the written ap

B, UMTS-FD

ρ = 1 kg/m3

emperature: 

Detection)
23 
/5/17 
SD HAC P0
4); SEMCAD

eneral Scan
y=10mm 
Hz_1s.wav

  

eneral Scan
x=10mm, dy
0-3000_2s.w

  

 
           

02H         
pproval of TA Te

DD (WCDM

3  
21.5℃ 

1 BA 
D X Version

ns/z (axial) 4

s/z (axial) w
y=10mm 
wav 

        Repo

            
echnology (Shan

MA); Freque

 14.6.14 (74

4.2mm 50 x

wideband at

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

ncy: 1880 

483)  

x 50/ABM S

t best S/N/A

A1024-H2V1 

ge 41 of 72  
       

MHz;Duty 

SNR(x,y,z) 

ABM Freq 

             



 
       HA

TA Techno
This report sh

AC Test Report 

logy (Shangh
hall not be repr

0 dB = 3

            

hai) Co., Ltd. 
roduced except 

379.4 = 51.5

            

            
t in full, without

58 dB 

            

TA-MB-04-00
t the written ap

 

 

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 42 of 72  
       

 

             



 
       HA

TA Techno
This report sh

Plot 7 T-
Date: 202
Communi
Cycle: 1:1
Medium p
Ambient T
Phantom 
DASY5 C
Sensor-Su
Probe: AM
Electronic
Phantom: 
Measurem
 
WCDMA 
50/ABM S
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
ABM1/AB
ABM1 com
BWC Fac
Location: 

AC Test Report 

logy (Shangh
hall not be repr

-Coil WCD
1/12/29 
cation Syste
.95434 

parameters u
Temperature
section: TCo
onfiguration
urface: 0mm

M1DV3 - 308
cs: DAE4 Sn

HAC Test A
ment SW: DA

B4 HAC_T
SNR(x,y,z) (
pe: Audio Fi
ain: 100 
Window Sta
Window Len
lied: 0.16 dB
eference Po

M2 = 49.11 
mp = -2.39 d
tor = 0.16 d
-12.5, 4.2, 3

            

hai) Co., Ltd. 
roduced except 

DMA Band

em: UID 10

used: σ = 0 S
e:22.3 ℃      
oil Section  

n: 
m (Mechanic
82; Calibrate
n1648; Calib
Arch with AM
ASY52, Vers

TCoil_WD_E
13x13x1): M
le (.wav) 48

art: 300ms 
ngth: 1000m
B 
int: 0, 0, -6.3

dB 
dBA/m 
B 
3.7 mm 

            

            
t in full, without

 IV Y trans

0011 - CAB,

S/m, εr = 1; 
   Liquid Te

cal Surface D
ed: 2021/2/2
brated: 2021
MCC; Type: S
sion 52.10 (

Emission-12
Measuremen
k_voice_1kH

ms 

3 mm 

            

TA-MB-04-00
t the written ap

sversal 

, UMTS-FD

ρ = 1 kg/m3

emperature: 

Detection)
23 
/5/17 
SD HAC P0
4); SEMCAD

2.2kbps/Ge
nt grid: dx=1
Hz_1s.wav

  

 
           

02H         
pproval of TA Te

D (WCDMA

3  
21.5℃ 

1 BA 
D X Version

eneral Scan
10mm, dy=1

        Repo

            
echnology (Shan

A); Frequenc

 14.6.14 (74

ns/y (transv
0mm 

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

cy: 1732.6 

483)  

versal) 4.2m

A1024-H2V1 

ge 43 of 72  
       

MHz;Duty 

mm 50 x 

             



 
       HA

TA Techno
This report sh

 

AC Test Report 

logy (Shangh
hall not be repr

0 dB = 2

            

hai) Co., Ltd. 
roduced except 

285.5 = 49.1

 

            

            
t in full, without

1 dB 

            

TA-MB-04-00
t the written ap

 

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 44 of 72  
       

             



 
       HA

TA Techno
This report sh

Plot 8 T-
Date: 202
Communi
Cycle: 1:1
Medium p
Ambient T
Phantom 
DASY5 C
Sensor-Su
Probe: AM
Electronic
Phantom: 
Measurem
 
WCDMA 
SNR(x,y,z
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
ABM1/AB
ABM1 com
BWC Fac
Location: 
 
WCDMA B
S/N/ABM 
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
Diff = 1.50
BWC Fac
Location: 

AC Test Report 

logy (Shangh
hall not be repr

-Coil WCD
1/12/29 
cation Syste
.95434 

parameters u
Temperature
section: TCo
onfiguration
urface: 0mm

M1DV3 - 308
cs: DAE4 Sn

HAC Test A
ment SW: DA

B4 HAC_TC
z) (13x13x1)
pe: Audio Fi
ain: 100 
Window Sta
Window Len
lied: 0.16 dB
eference Po

M2 = 52.65 
mp = 9.59 d
tor = 0.16 d
-8.3, -8.3, 3

B4 HAC_TC
Freq Resp

pe: Audio Fi
ain: 100 
Window Sta
Window Len
lied: 10.81 d
eference Po

0 dB 
tor = 10.81 d
-8.3, -8.3, 3

            

hai) Co., Ltd. 
roduced except 

DMA Band

em: UID 10

used: σ = 0 S
e:22.3 ℃      
oil Section  

n: 
m (Mechanic
82; Calibrate
n1648; Calib
Arch with AM
ASY52, Vers

Coil_WD_E
): Measurem
le (.wav) 48

art: 300ms 
ngth: 1000m
B 
int: 0, 0, -6.3

dB 
BA/m 
B 
.7 mm 

Coil_WD_Em
(x,y,z,f) (1x
le (.wav) 48

art: 300ms 
ngth: 2000m
dB 
int: 0, 0, -6.3

dB 
.7 mm 

            

            
t in full, without

 IV Z Axia

0011 - CAB,

S/m, εr = 1; 
   Liquid Te

cal Surface D
ed: 2021/2/2
brated: 2021
MCC; Type: S
sion 52.10 (

Emission-12
ment grid: dx
k_voice_1kH

ms 

3 mm 

mission-12
1x1): Measu
k_voice_300

ms 

3 mm 

            

TA-MB-04-00
t the written ap

l 

, UMTS-FD

ρ = 1 kg/m3

emperature: 

Detection)
23 
/5/17 
SD HAC P0
4); SEMCAD

2.2kbps/Gen
x=10mm, dy
Hz_1s.wav

  

.2kbps/Gen
urement grid
0-3000_2s.w

  

 
           

02H         
pproval of TA Te

D (WCDMA

3  
21.5℃ 

1 BA 
D X Version

neral Scans
y=10mm 

neral Scans
d: dx=10mm
wav 

        Repo

            
echnology (Shan

A); Frequenc

 14.6.14 (74

s/z (axial) 4

s/z (axial) w
m, dy=10mm

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

cy: 1732.6 

483)  

4.2mm 50 x

ideband at 
m 

A1024-H2V1 

ge 45 of 72  
       

MHz;Duty 

x 50/ABM 

best 

             



 
       HA

TA Techno
This report sh

AC Test Report 

logy (Shangh
hall not be repr

0 dB = 4

            

hai) Co., Ltd. 
roduced except 

429.0 = 52.6

            

            
t in full, without

65 dB 

            

TA-MB-04-00
t the written ap

 

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

 

A1024-H2V1 

ge 46 of 72  
       

 

             



 
       HA

TA Techno
This report sh

Plot 9 T-
Date: 202
Communi
Cycle: 1:1
Medium p
Ambient T
Phantom 
DASY5 C
Sensor-Su
Probe: AM
Electronic
Phantom: 
Measurem
 
WCDMA 
50/ABM S
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
ABM1/AB
ABM1 com
BWC Fac
Location: 

AC Test Report 

logy (Shangh
hall not be repr

-Coil WCD
1/12/29 
cation Syst
.95434 

parameters u
Temperature
section: TCo
onfiguration
urface: 0mm

M1DV3 - 308
cs: DAE4 Sn

HAC Test A
ment SW: DA

B4 HAC_T
SNR(x,y,z) (
pe: Audio Fi
ain: 100 
Window Sta
Window Len
lied: 0.16 dB
eference Po

M2 = 49.72 
mp = -2.33 d
tor = 0.16 d
-12.5, 4.2, 3

            

hai) Co., Ltd. 
roduced except 

DMA Band

em: UID 10

used: σ = 0 S
e:22.3 ℃      
oil Section  

n: 
m (Mechanic
82; Calibrate
n1648; Calib
Arch with AM
ASY52, Vers

TCoil_WD_E
13x13x1): M
le (.wav) 48

art: 300ms 
ngth: 1000m
B 
int: 0, 0, -6.3

dB 
dBA/m 
B 
3.7 mm 

            

            
t in full, without

 V Y trans

0011 - CAB

S/m, εr = 1; 
   Liquid Te

cal Surface D
ed: 2021/2/2
brated: 2021
MCC; Type: S
sion 52.10 (

Emission-12
Measuremen
k_voice_1kH

ms 

3 mm 

            

TA-MB-04-00
t the written ap

sversal 

B, UMTS-FD

ρ = 1 kg/m3

emperature: 

Detection)
23 
/5/17 
SD HAC P0
4); SEMCAD

2.2kbps/Ge
nt grid: dx=1
Hz_1s.wav

  

 
           

02H         
pproval of TA Te

DD (WCDMA

3  
21.5℃ 

1 BA 
D X Version

eneral Scan
10mm, dy=1

        Repo

            
echnology (Shan

A); Frequen

 14.6.14 (74

ns/y (transv
0mm 

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

ncy: 836.6 

483)  

versal) 4.2m

A1024-H2V1 

ge 47 of 72  
       

MHz;Duty 

mm 50 x 

             



 
       HA

TA Techno
This report sh

 

AC Test Report 

logy (Shangh
hall not be repr

0 dB = 3

            

hai) Co., Ltd. 
roduced except 

306.2 = 49.7

 

            

            
t in full, without

72 dB 

            

TA-MB-04-00
t the written ap

 

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 48 of 72  
       

             



 
       HA

TA Techno
This report sh

Plot 10 T
Date: 202
Communi
Cycle: 1:1
Medium p
Ambient T
Phantom 
DASY5 C
Sensor-Su
Probe: AM
Electronic
Phantom: 
Measurem
 
WCDMA 
SNR(x,y,z
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
ABM1/AB
ABM1 com
BWC Fac
Location: 
 
WCDMA B
S/N/ABM 
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
Diff = 2.00
BWC Fac
Location: 

AC Test Report 

logy (Shangh
hall not be repr

T-Coil WC
1/12/29 
cation Syst
.95434 

parameters u
Temperature
section: TCo
onfiguration
urface: 0mm

M1DV3 - 308
cs: DAE4 Sn

HAC Test A
ment SW: DA

B4 HAC_TC
z) (13x13x1)
pe: Audio Fi
ain: 100 
Window Sta
Window Len
lied: 0.16 dB
eference Po

M2 = 52.54 
mp = 9.06 d
tor = 0.16 d
-8.3, -8.3, 3

B4 HAC_TC
Freq Resp

pe: Audio Fi
ain: 100 
Window Sta
Window Len
lied: 10.81 d
eference Po

0 dB 
tor = 10.81 d
-8.3, -8.3, 3

            

hai) Co., Ltd. 
roduced except 

DMA Ban

em: UID 10

used: σ = 0 S
e:22.3 ℃      
oil Section  

n: 
m (Mechanic
82; Calibrate
n1648; Calib
Arch with AM
ASY52, Vers

Coil_WD_E
): Measurem
le (.wav) 48

art: 300ms 
ngth: 1000m
B 
int: 0, 0, -6.3

dB 
BA/m 
B 
.7 mm 

Coil_WD_Em
(x,y,z,f) (1x
le (.wav) 48

art: 300ms 
ngth: 2000m
dB 
int: 0, 0, -6.3

dB 
.7 mm 

            

            
t in full, without

d V Z Axia

0011 - CAB

S/m, εr = 1; 
   Liquid Te

cal Surface D
ed: 2021/2/2
brated: 2021
MCC; Type: S
sion 52.10 (

Emission-12
ment grid: dx
k_voice_1kH

ms 

3 mm 

mission-12
1x1): Measu
k_voice_300

ms 

3 mm 

            

TA-MB-04-00
t the written ap

al 

B, UMTS-FD

ρ = 1 kg/m3

emperature: 

Detection)
23 
/5/17 
SD HAC P0
4); SEMCAD

2.2kbps/Gen
x=10mm, dy
Hz_1s.wav

  

.2kbps/Gen
urement grid
0-3000_2s.w

  

 
           

02H         
pproval of TA Te

DD (WCDMA

3  
21.5℃ 

1 BA 
D X Version

neral Scans
y=10mm 

neral Scans
d: dx=10mm
wav 

        Repo

            
echnology (Shan

A); Frequen

 14.6.14 (74

s/z (axial) 4

s/z (axial) w
m, dy=10mm

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

ncy: 836.6 

483)  

4.2mm 50 x

ideband at 
m 

A1024-H2V1 

ge 49 of 72  
       

MHz;Duty 

x 50/ABM 

best 

             



 
       HA

TA Techno
This report sh

AC Test Report 

logy (Shangh
hall not be repr

0 dB = 4

            

hai) Co., Ltd. 
roduced except 

423.4 = 52.5

            

            
t in full, without

54 dB 

            

TA-MB-04-00
t the written ap

 

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

 

A1024-H2V1 

ge 50 of 72  
       

 

             



 
       HA

TA Techno
This report sh

Plot 11 T
Date: 202
Communi
1880 MHz
Medium p
Ambient T
Phantom 
DASY5 C
Sensor-Su
Probe: AM
Electronic
Phantom: 
Measurem
 
LTE B2 
SNR(x,y,z
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
ABM1/AB
ABM1 com
BWC Fac
Location: 

AC Test Report 

logy (Shangh
hall not be repr

T-Coil LTE
1/12/29 
cation Syste
z;Duty Cycle
parameters u
Temperature
section: TCo
onfiguration
urface: 0mm

M1DV3 - 308
cs: DAE4 Sn

HAC Test A
ment SW: DA

HAC_TCo
z) (13x13x1)
pe: Audio Fi
ain: 33.76 
Window Sta
Window Len
lied: 0.16 dB
eference Po

M2 = 44.18 
mp = -7.01 d
tor = 0.16 d
-16.7, 4.2, 3

            

hai) Co., Ltd. 
roduced except 

E Band 2 Y

em: UID 101
e: 1:3.73852
used: σ = 0 S
e:22.3 ℃      
oil Section  

n: 
m (Mechanic
82; Calibrate
n1648; Calib
Arch with AM
ASY52, Vers

il_WD_Emi
): Measurem
le (.wav) 48

art: 300ms 
ngth: 1000m
B 
int: 0, 0, -6.3

dB 
dBA/m 
B 
3.7 mm 

            

            
t in full, without

Y transvers

169 - CAE, L
2 
S/m, εr = 1; 
   Liquid Te

cal Surface D
ed: 2021/2/2
brated: 2021
MCC; Type: S
sion 52.10 (

ission/Gene
ment grid: dx
k_voice_1kH

ms 

3 mm 

            

TA-MB-04-00
t the written ap

sal 

LTE-FDD (SC

ρ = 1 kg/m3

emperature: 

Detection)
23 
/5/17 
SD HAC P0
4); SEMCAD

eral Scans
x=10mm, dy
Hz_1s.wav

  

 
           

02H         
pproval of TA Te

C-FDMA, 1 

3  
21.5℃ 

1 BA 
D X Version

s/y (transv
y=10mm 

        Repo

            
echnology (Shan

RB, 20 MHz

 14.6.14 (74

versal) 4.2m

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

z, QPSK); F

483)  

mm 50 x 

A1024-H2V1 

ge 51 of 72  
       

requency: 

50/ABM 

             



 
       HA

TA Techno
This report sh

 
 

AC Test Report 

logy (Shangh
hall not be repr

0 dB = 1

            

hai) Co., Ltd. 
roduced except 

161.9 = 44.1

 

            

            
t in full, without

8 dB 

            

TA-MB-04-00
t the written ap

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 52 of 72  
       

             



 
       HA

TA Techno
This report sh

Plot 12 T
Date: 202
Communi
1880 MHz
Medium p
Ambient T
Phantom 
DASY5 C
Sensor-Su
Probe: AM
Electronic
Phantom: 
Measurem
 
LTE B2 H
(13x13x1)
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
ABM1/AB
ABM1 com
BWC Fac
Location: 
 
LTE B2 H
Resp(x,y,
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
Diff = 1.40
BWC Fac
Location: 

AC Test Report 

logy (Shangh
hall not be repr

T-Coil LTE
1/12/29 
cation Syste
z;Duty Cycle
parameters u
Temperature
section: TCo
onfiguration
urface: 0mm

M1DV3 - 308
cs: DAE4 Sn

HAC Test A
ment SW: DA

HAC_TCoil
): Measurem
pe: Audio Fi
ain: 33.76 
Window Sta
Window Len
lied: 0.16 dB
eference Po

M2 = 42.57 
mp = 8.07 d
tor = 0.16 d
-8.3, -8.3, 3

AC_TCoil_
z,f) (1x1x1)
pe: Audio Fi
ain: 66.12 
Window Sta
Window Len
lied: 10.81 d
eference Po

0 dB 
tor = 10.81 d
-8.3, -8.3, 3

            

hai) Co., Ltd. 
roduced except 

E Band 2 Z

em: UID 101
e: 1:3.73852
used: σ = 0 S
e:22.3 ℃      
oil Section  

n: 
m (Mechanic
82; Calibrate
n1648; Calib
Arch with AM
ASY52, Vers

_WD_Emis
ment grid: dx
le (.wav) 48

art: 300ms 
ngth: 1000m
B 
int: 0, 0, -6.3

dB 
BA/m 
B 
.7 mm 

_WD_Emiss
): Measurem
le (.wav) 48

art: 300ms 
ngth: 2000m
dB 
int: 0, 0, -6.3

dB 
.7 mm 

            

            
t in full, without

Z Axial 

169 - CAE, L
2 
S/m, εr = 1; 
   Liquid Te

cal Surface D
ed: 2021/2/2
brated: 2021
MCC; Type: S
sion 52.10 (

ssion/Gener
x=10mm, dy
k_voice_1kH

ms 

3 mm 

sion/Genera
ment grid: dx
k_voice_300

ms 

3 mm 

            

TA-MB-04-00
t the written ap

LTE-FDD (SC

ρ = 1 kg/m3

emperature: 

Detection)
23 
/5/17 
SD HAC P0
4); SEMCAD

ral Scans/z
y=10mm 
Hz_1s.wav

  

al Scans/z (a
x=10mm, dy
0-3000_2s.w

  

 
           

02H         
pproval of TA Te

C-FDMA, 1 

3  
21.5℃ 

1 BA 
D X Version

z (axial) 4.2

axial) wideb
y=10mm 
wav 

        Repo

            
echnology (Shan

RB, 20 MHz

 14.6.14 (74

2mm 50 x 

band at bes

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

z, QPSK); F

483)  

50/ABM S

st S/N/ABM

A1024-H2V1 

ge 53 of 72  
       

requency: 

SNR(x,y,z) 

 Freq 

             



 
       HA

TA Techno
This report sh

 

AC Test Report 

logy (Shangh
hall not be repr

0 dB = 1

            

hai) Co., Ltd. 
roduced except 

134.5 = 42.5

            

            
t in full, without

57 dB 

            

TA-MB-04-00
t the written ap

 

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 54 of 72  
       

 

             



 
       HA

TA Techno
This report sh

 
Plot 13 T
Date: 202
Communi
1732.5 MH
Medium p
Ambient T
Phantom 
DASY5 C
Sensor-Su
Probe: AM
Electronic
Phantom: 
Measurem
 
LTE B2 
SNR(x,y,z
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
ABM1/AB
ABM1 com
BWC Fac
Location: 

AC Test Report 

logy (Shangh
hall not be repr

T-Coil LTE
1/12/29 
cation Syste
Hz;Duty Cyc

parameters u
Temperature
section: TCo
onfiguration
urface: 0mm

M1DV3 - 308
cs: DAE4 Sn

HAC Test A
ment SW: DA

HAC_TCo
z) (13x13x1)
pe: Audio Fi
ain: 33.76 
Window Sta
Window Len
lied: 0.16 dB
eference Po

M2 = 45.41 
mp = -3.75 d
tor = 0.16 d
-12.5, 4.2, 3

            

hai) Co., Ltd. 
roduced except 

E Band 4 Y

em: UID 101
cle: 1:3.7385
used: σ = 0 S
e:22.3 ℃      
oil Section  

n: 
m (Mechanic
82; Calibrate
n1648; Calib
Arch with AM
ASY52, Vers

il_WD_Emi
): Measurem
le (.wav) 48

art: 300ms 
ngth: 1000m
B 
int: 0, 0, -6.3

dB 
dBA/m 
B 
3.7 mm 

            

            
t in full, without

Y transvers

169 - CAE, L
52 
S/m, εr = 1; 
   Liquid Te

cal Surface D
ed: 2021/2/2
brated: 2021
MCC; Type: S
sion 52.10 (

ission/Gene
ment grid: dx
k_voice_1kH

ms 

3 mm 

            

TA-MB-04-00
t the written ap

sal 

LTE-FDD (SC

ρ = 1 kg/m3

emperature: 

Detection)
23 
/5/17 
SD HAC P0
4); SEMCAD

eral Scans
x=10mm, dy
Hz_1s.wav

  

 
           

02H         
pproval of TA Te

C-FDMA, 1 

3  
21.5℃ 

1 BA 
D X Version

s/y (transv
y=10mm 

        Repo

            
echnology (Shan

RB, 20 MHz

 14.6.14 (74

versal) 4.2m

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

z, QPSK); F

483)  

mm 50 x 

A1024-H2V1 

ge 55 of 72  
       

requency: 

50/ABM 

             



 
       HA

TA Techno
This report sh

 
 

AC Test Report 

logy (Shangh
hall not be repr

0 dB = 1

            

hai) Co., Ltd. 
roduced except 

186.3 = 45.4

 

            

            
t in full, without

40 dB 

            

TA-MB-04-00
t the written ap

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 56 of 72  
       

             



 
       HA

TA Techno
This report sh

Plot 14 T
Date: 202
Communi
1732.5 MH
Medium p
Ambient T
Phantom 
DASY5 C
Sensor-Su
Probe: AM
Electronic
Phantom: 
Measurem
 
LTE B2 H
(13x13x1)
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
ABM1/AB
ABM1 com
BWC Fac
Location: 
 
LTE B2 H
Resp(x,y,
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
Diff = 0.60
BWC Fac
Location: 

AC Test Report 

logy (Shangh
hall not be repr

T-Coil LTE
1/12/29 
cation Syste
Hz;Duty Cyc

parameters u
Temperature
section: TCo
onfiguration
urface: 0mm

M1DV3 - 308
cs: DAE4 Sn

HAC Test A
ment SW: DA

HAC_TCoil
): Measurem
pe: Audio Fi
ain: 33.76 
Window Sta
Window Len
lied: 0.16 dB
eference Po

M2 = 44.36 
mp = 8.37 d
tor = 0.16 d
-8.3, -8.3, 3

AC_TCoil_
z,f) (1x1x1)
pe: Audio Fi
ain: 66.12 
Window Sta
Window Len
lied: 10.81 d
eference Po

0 dB 
tor = 10.81 d
-8.3, -8.3, 3

            

hai) Co., Ltd. 
roduced except 

E Band 4 Z

em: UID 101
cle: 1:3.7385
used: σ = 0 S
e:22.3 ℃      
oil Section  

n: 
m (Mechanic
82; Calibrate
n1648; Calib
Arch with AM
ASY52, Vers

_WD_Emis
ment grid: dx
le (.wav) 48

art: 300ms 
ngth: 1000m
B 
int: 0, 0, -6.3

dB 
BA/m 
B 
.7 mm 

_WD_Emiss
): Measurem
le (.wav) 48

art: 300ms 
ngth: 2000m
dB 
int: 0, 0, -6.3

dB 
.7 mm 

            

            
t in full, without

Z Axial 

169 - CAE, L
52 
S/m, εr = 1; 
   Liquid Te

cal Surface D
ed: 2021/2/2
brated: 2021
MCC; Type: S
sion 52.10 (

ssion/Gener
x=10mm, dy
k_voice_1kH

ms 

3 mm 

sion/Genera
ment grid: dx
k_voice_300

ms 

3 mm 

            

TA-MB-04-00
t the written ap

LTE-FDD (SC

ρ = 1 kg/m3

emperature: 

Detection)
23 
/5/17 
SD HAC P0
4); SEMCAD

ral Scans/z
y=10mm 
Hz_1s.wav

  

al Scans/z (a
x=10mm, dy
0-3000_2s.w

  

 
           

02H         
pproval of TA Te

C-FDMA, 1 

3  
21.5℃ 

1 BA 
D X Version

z (axial) 4.2

axial) wideb
y=10mm 
wav 

        Repo

            
echnology (Shan

RB, 20 MHz

 14.6.14 (74

2mm 50 x 

band at bes

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

z, QPSK); F

483)  

50/ABM S

st S/N/ABM

A1024-H2V1 

ge 57 of 72  
       

requency: 

SNR(x,y,z) 

 Freq 

             



 
       HA

TA Techno
This report sh

AC Test Report 

logy (Shangh
hall not be repr

0 dB = 1

            

hai) Co., Ltd. 
roduced except 

165.3 = 44.3

            

            
t in full, without

37 dB 

            

TA-MB-04-00
t the written ap

 

 

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 58 of 72  
       

 

             



 
       HA

TA Techno
This report sh

 
Plot 15 T
Date: 202
Communi
2535 MHz
Medium p
Ambient T
Phantom 
DASY5 C
Sensor-Su
Probe: AM
Electronic
Phantom: 
Measurem
 
LTE B7 
SNR(x,y,z
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
ABM1/AB
ABM1 com
BWC Fac
Location: 

AC Test Report 

logy (Shangh
hall not be repr

T-Coil LTE
1/12/29 
cation Syste
z;Duty Cycle
parameters u
Temperature
section: TCo
onfiguration
urface: 0mm

M1DV3 - 308
cs: DAE4 Sn

HAC Test A
ment SW: DA

HAC_TCo
z) (13x13x1)
pe: Audio Fi
ain: 33.76 
Window Sta
Window Len
lied: 0.16 dB
eference Po

M2 = 42.77 
mp = -5.19 d
tor = 0.16 d
-12.5, 4.2, 3

            

hai) Co., Ltd. 
roduced except 

E Band 7 Y

em: UID 101
e: 1:3.73852
used: σ = 0 S
e:22.3 ℃      
oil Section  

n: 
m (Mechanic
82; Calibrate
n1648; Calib
Arch with AM
ASY52, Vers

il_WD_Emi
): Measurem
le (.wav) 48

art: 300ms 
ngth: 1000m
B 
int: 0, 0, -6.3

dB 
dBA/m 
B 
3.7 mm 

            

            
t in full, without

Y transvers

169 - CAE, L
2 
S/m, εr = 1; 
   Liquid Te

cal Surface D
ed: 2021/2/2
brated: 2021
MCC; Type: S
sion 52.10 (

ission/Gene
ment grid: dx
k_voice_1kH

ms 

3 mm 

            

TA-MB-04-00
t the written ap

sal 

LTE-FDD (SC

ρ = 1 kg/m3

emperature: 

Detection)
23 
/5/17 
SD HAC P0
4); SEMCAD

eral Scans
x=10mm, dy
Hz_1s.wav

  

 
           

02H         
pproval of TA Te

C-FDMA, 1 

3  
21.5℃ 

1 BA 
D X Version

s/y (transv
y=10mm 

        Repo

            
echnology (Shan

RB, 20 MHz

 14.6.14 (74

versal) 4.2m

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

z, QPSK); F

483)  

mm 50 x 

A1024-H2V1 

ge 59 of 72  
       

requency: 

50/ABM 

             



 
       HA

TA Techno
This report sh

 
 

AC Test Report 

logy (Shangh
hall not be repr

0 dB = 1

            

hai) Co., Ltd. 
roduced except 

137.5 = 42.7

 

            

            
t in full, without

77 dB 

            

TA-MB-04-00
t the written ap

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 60 of 72  
       

             



 
       HA

TA Techno
This report sh

Plot 16 T
Date: 202
Communi
2535 MHz
Medium p
Ambient T
Phantom 
DASY5 C
Sensor-Su
Probe: AM
Electronic
Phantom: 
Measurem
 
LTE B7 H
(13x13x1)
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
ABM1/AB
ABM1 com
BWC Fac
Location: 
 
LTE B7 H
Resp(x,y,
Signal Typ
Output Ga
Measure W
Measure W
BWC app
Device Re

 
Cursor:  
Diff = 0.50
BWC Fac
Location: 

AC Test Report 

logy (Shangh
hall not be repr

T-Coil LTE
1/12/29 
cation Syste
z;Duty Cycle
parameters u
Temperature
section: TCo
onfiguration
urface: 0mm

M1DV3 - 308
cs: DAE4 Sn

HAC Test A
ment SW: DA

HAC_TCoil
): Measurem
pe: Audio Fi
ain: 33.76 
Window Sta
Window Len
lied: 0.16 dB
eference Po

M2 = 42.36 
mp = 7.06 d
tor = 0.16 d
-8.3, -8.3, 3

AC_TCoil_
z,f) (1x1x1)
pe: Audio Fi
ain: 66.12 
Window Sta
Window Len
lied: 10.81 d
eference Po

0 dB 
tor = 10.81 d
-8.3, -8.3, 3

            

hai) Co., Ltd. 
roduced except 

E Band 7 Z

em: UID 101
e: 1:3.73852
used: σ = 0 S
e:22.3 ℃      
oil Section  

n: 
m (Mechanic
82; Calibrate
n1648; Calib
Arch with AM
ASY52, Vers

_WD_Emis
ment grid: dx
le (.wav) 48

art: 300ms 
ngth: 1000m
B 
int: 0, 0, -6.3

dB 
BA/m 
B 
.7 mm 

_WD_Emiss
): Measurem
le (.wav) 48

art: 300ms 
ngth: 2000m
dB 
int: 0, 0, -6.3

dB 
.7 mm 

            

            
t in full, without

Z Axial 

169 - CAE, L
2 
S/m, εr = 1; 
   Liquid Te

cal Surface D
ed: 2021/2/2
brated: 2021
MCC; Type: S
sion 52.10 (

ssion/Gener
x=10mm, dy
k_voice_1kH

ms 

3 mm 

sion/Genera
ment grid: dx
k_voice_300

ms 

3 mm 

            

TA-MB-04-00
t the written ap

LTE-FDD (SC

ρ = 1 kg/m3

emperature: 

Detection)
23 
/5/17 
SD HAC P0
4); SEMCAD

ral Scans/z
y=10mm 
Hz_1s.wav

  

al Scans/z (a
x=10mm, dy
0-3000_2s.w

  

 
           

02H         
pproval of TA Te

C-FDMA, 1 

3  
21.5℃ 

1 BA 
D X Version

z (axial) 4.2

axial) wideb
y=10mm 
wav 

        Repo

            
echnology (Shan

RB, 20 MHz

 14.6.14 (74

2mm 50 x 

band at bes

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

z, QPSK); F

483)  

50/ABM S

st S/N/ABM

A1024-H2V1 

ge 61 of 72  
       

requency: 

SNR(x,y,z) 

 Freq 

             



 
       HA

TA Techno
This report sh

 

AC Test Report 

logy (Shangh
hall not be repr

0 dB = 1

            

hai) Co., Ltd. 
roduced except 

131.3 = 42.3

            

            
t in full, without

37 dB 

            

TA-MB-04-00
t the written ap

 

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 62 of 72  
       

 

             



 
       HA

TA Techno
This report sh

ANNEX

AC Test Report 

logy (Shangh
hall not be repr

X C: Prob

            

hai) Co., Ltd. 
roduced except 

be Calibr

            

            
t in full, without

ration Ce

            

TA-MB-04-00
t the written ap

ertificate

 
           

02H         
pproval of TA Te

  

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 63 of 72  
       

             



 
       HA

TA Techno
This report sh

AC Test Report 

logy (Shangh
hall not be repr

            

hai) Co., Ltd. 
roduced except 

            

            
t in full, without

            

TA-MB-04-00
t the written ap

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 64 of 72  
       

             



 
       HA

TA Techno
This report sh

AC Test Report 

logy (Shangh
hall not be repr

            

hai) Co., Ltd. 
roduced except 

            

            
t in full, without

            

TA-MB-04-00
t the written ap

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 65 of 72  
       

             



 
       HA

TA Techno
This report sh

ANNEX

AC Test Report 

logy (Shangh
hall not be repr

X D: DAE

            

hai) Co., Ltd. 
roduced except 

E4 Calibr

            

            
t in full, without

ation Ce

            

TA-MB-04-00
t the written ap

ertificate

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 66 of 72  
       

             



 
       HA

TA Techno
This report sh

AC Test Report 

logy (Shangh
hall not be repr

            

hai) Co., Ltd. 
roduced except 

            

            
t in full, without

            

TA-MB-04-00
t the written ap

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 67 of 72  
       

             



 
       HA

TA Techno
This report sh

AC Test Report 

logy (Shangh
hall not be repr

            

hai) Co., Ltd. 
roduced except 

            

            
t in full, without

            

TA-MB-04-00
t the written ap

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 68 of 72  
       

             



 
       HA

TA Techno
This report sh

AC Test Report 

logy (Shangh
hall not be repr

            

hai) Co., Ltd. 
roduced except 

            

            
t in full, without

            

TA-MB-04-00
t the written ap

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 69 of 72  
       

             



 
       HA

TA Techno
This report sh

 

AC Test Report 

logy (Shangh
hall not be repr

            

hai) Co., Ltd. 
roduced except 

            

            
t in full, without

            

TA-MB-04-00
t the written ap

 
           

02H         
pproval of TA Te

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 70 of 72  
       

             



 
       HA

TA Techno
This report sh

ANNEX

AC Test Report 

logy (Shangh
hall not be repr

X E: The 

            

hai) Co., Ltd. 
roduced except 

EUT App

            

            
t in full, without

pearance

Picture 2: 

            

TA-MB-04-00
t the written ap

es and Te

 

Constituen

 
           

02H         
pproval of TA Te

est Conf

nts of EUT

        Repo

            
echnology (Shan

figuration

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

n 

A1024-H2V1 

ge 71 of 72  
       

 

 

             



 
       HA

TA Techno
This report sh

 

AC Test Report 

logy (Shangh
hall not be repr

            

hai) Co., Ltd. 
roduced except 

            

            
t in full, without

Pictu

            

TA-MB-04-00
t the written ap

 
 

ure 3: Test S

 
           

02H         
pproval of TA Te

Setup 

        Repo

            
echnology (Shan

ort No.: R2111A

         Pa
nghai) Co., Ltd. 

A1024-H2V1 

ge 72 of 72  
       

 

             


